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How to use this Parts List

The illustrations on this Parts List are drawn on the basis of AZ8451-03DF/K2/MA, O4DF, O5DF.
The items from No.1 to No.20 contain the standard model.

The following items included No.21 contain the submodel and Device.

The dimension of Collar on this Parts List shows Inside diameter X QOutside

diameter X Width.

Numbers on a connector show sizes of joints.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
Y  When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.g.2150023) which you require so that we can deliver the correct Parts to you,
¢ When the Part No.is “0020538" , please place an order for the part by showing “0020538”
or “20538" .
Y¢ When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.
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MISCELLANEOUS COVERS(1)

AN—-ER (1)

1

RefNo  Parts No. Description m A Amt. Req
1 0020004 Qil Cap AN FrvS 1
2 0020005 Oil Cap O-ring(P28}) AALINFryvFOUVT 1
3 2100053 Top Cover LHIR— 1
4 110016 Screw(M4-0.7 x 15) Ry 6
5 2150026 [2100054] Top Cover Gasket EAR—=Iy 1
6 2110001 Machine Frame JL—A 1
7 120020 Screw(M5-0.8 x 35) =) 4
8 300011 Washer WA 4
9 2100875 [2110037] Oil Reservoir Positioning Bar HRTEEE 4

10 2110038 [2110035] Oil Reservoir Gasket e b A= 1
11 2110002 Oil Reservoir BRI 1
12 2110004 Wind Guide Plate EES AT 1
13 110012 Screw(M4-0.7 x 5) xy 2
14 2110005 Rubber Cushion(Black-colored) BAiR T L (2E) 2
15 2110006 Rubber Cushion(Green-colored) B5HR T L (R EB) 1
16 0020053 Rubber Cushion(Black-colored) PR I L (B E) 1
17 0020137 Drain Hole Seal{(Rubber) AGTE S 1
18 005075 Drain Hole Screw(3/8-24 X 8) pisk 1
19 2110016 Oil Filter Screen EaE 1
20 2110044 Lower Knife Holder Bracket TAZRBT STy b 1
21 110049 Screw(M4-0.7 x 10) jI=S7) 3
22 000779 Pin(5 x 10mm) (] 2
23 2110010 Spring Latch INRET 1
24 003637 Screw(1/8-44 X 2.5) jI= 1
25 2110013 Cylinder Supplementary Cover Yy T HIN— 1
26 110005 Screw(M35-06 X 12) rRy 2
27 2110011 Cylinder Cover Y YEFHIN— 1
28 2110012 Cylinder Cover Hinge Pin EvyEy 1
29 160000 Screw(M3-05 X 3) I 1
30 150003 Screw(M3-0.5 X 6) IRy 1
31 2110014 Spring A3 1
32 110050 Screw(M3.5-0.6 x 4.5) bRy 1
33 2111040 Supplementary Roller, C. Set #BhO— 7 (#) i
34 2111041 Roller Support IO —SiR 1
35 2111042 Roller Shaft{Long) O —Z8(R) 2
36 2111044 Supplementary Roller(Long) HEIO—S(E) 2
37 004358 Screw(9/64-40 X 5.6) xRy 2
38 2111043 Roller Shaft(Short) HEIO—2#E () 2
39 2111045 Supplementary Roller(Short) EIO—Z (58) 2
40 001331 Screw(9/64-40 x 3.8) bRy 2
41 000444 Washer Ty 2
42 6209401 [2049401] Serial Number Plate iR 7L — b 1
43 000726 Rivet IEXER 2
44 1252038 Cord Stay Plate I—REZTHR 2
45 110026 Screw(M3-0.5 x 5.,5) kxy 2
46 120017 & Screw(M5-0.8 X 15) =7 2
47 300043 & Washer Ty 2
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MISCELLANEOUS COVERS(2)
e

ANR—ER (2)

RefNo  Parts No. Description m Amt. Req
1 2110020 Side Cover RIEH/— 1
2 110013 Screw(M4-0.7 X 8) Exy 11
3 2100049 Needle Bar Cover(Left) sHENN—(F) 1
4 110054 Screw(M3-05 x 35) Exy 4
5 2100048 Needle Bar Cover{Rear) $HEHIN—(18) 1
6 0023393 Cord Stay d—-R%XT 1
7 2100143 Needle Bar Qil Defender gz 1
8 110012 Screw(M4-0.7 x 5) Exy 3
9 2100018 Needle Thread Cover Hinge HrAN—brY 1
10 2100019 Hinge Spring BTV ASS 1
11 2100017 Needle Thread Cover g/~ 1
12 2100020 Hinge Pin by 1
13 003637 Screw(1/8-44 x 2.5) Exy 3
14 2101044 Eye Guard FAH—R 1
15 100001 Nut Fv bk 2
16 390000 “AZ” Mark AZ—7 1
17 0020014 Latch Spring ZwFILR 1
18 2100022 Front Cover Hook Guide HIEFHIN—HA R 1
19 0024446 Hook AR 1
20 001203 Screw(9/64-40 X 4.5) Fxy 1
21 0024085 Latch ZvF 1
22 2110021 Hinge Pin Iy 1
23 2100024 Front Cover IR /X — 1
24 0024095 Front Cover Hinge Spring EYIRF 1
25 2110023 Front Cover Hinge G R A <) 1
26 2114060 Chip Guard(Openable) MUEEIIR 1
27 110003 Screw(M3.5-0.6 X 6) Exy 2
28 2110018 Side Cover(Lower) BHhN— 1
29 110049 Screw(M4-0.7 x 10) xRy 5
30 150001 Screw(M4-0.7 X 4) ji= 2
31 2110019 Side Cover(Lower) Gasket WHN=NRyF> 1
32 2129415 [2129420] Model Plate(Green) BITUAR (%) 1
33
34
35 @ = Threading Chart(See the Table) HBYVR(TRSR) 1
36 390153 Cleaning Label ‘RS NI 1
Part No.

Models (Threading Chart)

AZ8451 390556

AZ8471 390557

() B 2 S o BRI A4 (7 — VRS

FHEEST)ZBHMOE T IV,

Note: Order for Model Plate must be accompanied by model designation(including symbols of gauge

and

devices).
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MISCELLANEOUS COVERS(3)

HINN—B%k (3)

3

RefNo  Parts No. Description m B Amt. Req
1 2100525 Connecting Link Cover(Front), C. Set  &t#& 1 /3—(81)(8) 1
2 2100039 Connecting Link Cover(Front) #HEh/N—(70) 1
3 2100526 Needle Bar OQiling Felt(Front) #HEZ LS (ED 1
4 110001 Screw(M4-0.7 x 5.4) bxry 2
5 2110026 Ball Bearing Holder RFPYVTHL 1
6 110013 Screw(M4-0.7 X 8) Exy 4
7 2110027 O-ring(P52) ovxvy 1
8 2114046 Fan Cover T FYHIR— 1
9 110012 Screw(M4-0.7 x 5) xRy 4

10 2110195 [2110030] Pushbutton Pin VAR =N 1
il 2110196 [2100043] Spring IR 1
12 2100861 ¢ Oil Seal AA4N—=N 1
13

14 0033024 Retaining Ring AbyFIUrs 1
15

16

17 2111064 Fabric Guide Plate Holder wHARE 1
18 110035 Screw(M4-0.7 X 10) xRy 2
19 190015 Screw{M14-2 X 6) xRy 2
20 330008 Seal Plug £ 1
21 2114059 Tape Guide(Upper) F—7HA R(L) 1
22 0033738 Tape Guide Tube F—7XT 1
23 0060248 Cord Clamp(® 5.3-3N) A—KoZ507 1
24 1253235 Speed Controller Plate Holder A—ROryhrO—71% 1
25 009974 Screw(M4-0.7 X 8) Exy 1
26 000014 Washer Tyy 2
27 000002 Spring Washer APV T Iy 2
28 009799 Screw(M3-05 x 25) xRy 2
29 0036133 & Cord Clamp(® 8.4-5N) el N7 A v 1
30 000665 ¢ Washer AE ¢ 1
31 110013 & Screw(M4-0.7 X 8) kxry 1
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MISCELLANEOUS THREAD EYELETS
Lo e

4

RefNo  Parts No. Description m B Amt. Req
1 0024084 Thread Tension Spring Cap FAF/INNRFE Py (L) 3
2 0024083 Tension Spring Bushing RFFFy bEIVIEA 3
3 0024156 Tension Spring(Needle Thread) RABF/INRF vy (L) ER) 1
4 0020118 Thread Tension Spring Retainer FRBFINKF vy T(T) 3
5 000178 Felt 7zl bk 3
6 0031111 Tension Disc REEF I 6
7 000177 Felt 7zl b 3
8 004265 Tension Post(Short) FREAFEGR) 1
9 2114020 Tension Release Cylinder Holder HREAVY VTR 1

10 0020101 Tension Disc Eyelet for Needle Thread #t %R TF&RE 1
11 130010 Screw(M4-0.7 X 8.3) =V 1
12

13 190016 Tension Post RBTE 2
14 0032962 Tension Disc Eyelet for Looper Thread JL—/VREATFERE 2
15 0024157 Tension Spring{Looper Thread) RAF/INRIL—/CR) 2
16 2160122 [2100063] Thread Guide HAHAR 1
17 110013 Screw{M4-0.7 X 8) xRy 2
18 2100520 Needle Thread Eyelet(Large) FRE(KR) ]
19 2100071 Needle Bar Thread Retainer Bracket /N\SAF& 1
20 110029 Screw(M3.5-0.6 X 6) rxy ]
21 2100519 Needle Thread Pull-off iy 1
22 001228 Screw(3/32-56 x 3.2) Txy 2
23 2100592 Thread Retainer Plate Holder INRFIR 1
24 0032425 Thread Retainer Plate JNERF 1
25 0090846 Thread Retainer Spring NAFIISCER 1
26 001095 Screw(1/8-44 X 85) =87 1
27 2110130 Looper Holder Cover JIL—INBHIN—~ 1
28 110009 Screw(M4-0.7 X 8) xRy 2
29 2120535 Lower Looper Thread Eyelet TIL—/KRIE 1
30 110035 Screw(M4-0.7 X 10) kxy 2
31 2120533 Upper Looper Thread Eyelet(Right)  EIL—/CRE(RG) 1
32 000014 Washer A 1
33 110002 Screw(M3-05 X b) xRy 1
34 0032684 Looper Driving Shaft Qil Seal J—IE ALY —I 1
35 2120530 Looper Thread Eyelet JL—IRIE 1
36 2110131 Spacer(Rubber) AR—1 1
37

38

39

40 2100070 SP Unit, Complete Set SP 3EE (#H) 1
41 2100069 Oil Container Plate SP& Uik 1
42 007619 Screw(9/64-40 X 6.3) =87 2
43 0021124 Oil Container SPy>Y 1
44 2100922 [0093864] Oil Container Plug B 1
45 310070 [000198] Felt SP7zlbk 1
46 000240 Oil Wick(String) (No.2-200mm) SHAS () 1
47 110012 Screw(M4-0.7 x 5) Exy 1
48 0022215 Looper Thread Pipe RIS T 2
49 2101116 Tension Disc Auxiliary Eyelet HEFEHRE 1
50 2114019 Tension Release Cylinder Holder HRIBAS VTR 1
51 2114018 Tension Post Plate REBFER 1
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MISCELLANEOUS CRANKSHAFT & BUSHINGS
-

FTWMROTvyaBE%E D

Ref.No Parts No. Description m  f Amt. Req
1 2114042 Pulley 77— 1
yd 160007 Screw(M6-1 x 6) xR 3
3 2114067 Oil Cooling Fan Magnet Unit 77T RY MEE) 1
4 160001 Screw(M4-0.7 x 4) xR 5
5 2110184 Wave Washer BTy 1
6 2110183 Mechanical Oil Shield pisiiRy) 1
7 3100131 [0093090] Crankshaft Ball Bearing(Right) R=IRF7 D TH) 1
8 3100129 Ball Bearing Holder RFPY T2 1
9 160007 [003662] Screw(M6-1 X 6)[M6-1 X 6} Exy 1

10 2100364 Qil Pump Driving Worm DA—UI 1
11 2110186 Crankshaft Ball Bearing{Center) R—=ILRF Y 7 () 1
12 2110187 Crankshaft A/ AVl 1
13 2110188 Crankshaft Counterweight INGUYRAIIA B 1
14 2100111 Crankshaft Counterweight(Left) NSV XITA ~IE) 1
15 110036 Screw(M3-05 x 8) Exy 4
16 160027 [160014] Screw(M3-05 x 3)[M3-0.5 x 3] ERY 5
17 2110189 Crankshaft Ball Bearing(Left) R=IRF7 Y T (E) 1
18 2110240 Crankshaft Bushing Ry ya 1
19 2110241 Upper Knife Driving Shaft Bushing(Right) EXX#7 v ¥ 2(H) 1
20 2100104 Upper Knife Driving Shaft Bushing(Left) EAXARET v > 2 () 1
21 2100117 Upper Knife Driving Shaft Oil Seal EXXEA I 1
22 2110242 Needle Bar Driving Shaft Bushing(Right) sHEv SV oWMT v a(h) 1
23 2110243 Needle Bar Driving Shaft Bushing(Lef)#t#Eo S o8 7 v 3 2 (K) 1
24 0032684 Driving Shaft Oil Seal FALINL—=Ib 2
25 003636 Cap Screw(5/16-32 x 3.5) Exy 1
26 000526 Gasket Iy F 1
27

28 310009 Oil Wick(String)(No.2-150mm) SHE (H) 1
29 310021 Oil Wick(Laced Wire)(® 3 X 49mm) SHES(E—IL) 1
30

31 2110245 Upper Looper Driving Shaft Bushing(Front) _EJL—/X87 v 3 2 (&) 1
32 2110246 Upper Looper Driving Shaft Bushing(Rear) _LEJIL—/S87w > 3(%) 1
33 2100272 Driving Shaft Oil Seal dAIL—Ib 2
34 2110247 Lower Looper Driving Shaft Bushing(Fronty TJL—/X8~7 v 3 2 (1) 1
35 2110248 Lower Looper Driving Shaft Bushing(Rear) TIL—/X8H7 v 3 2 (%) 1
36 2110249 Feed Bar Driving Shaft Bushing(Right) ®XY &7 2 2 (f) 1
37 2110250 Feed Bar Driving Shaft Bushing(Left) XU&7 v > 2 (k) 1
38 2110251 Control Lever Shaft Bushing XUBESLNN—@HTy v 1
3% 2110194 Oil Pipe EME 1
40 2114072 Spacer AR—1 1
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NEEDLE BAR DRIVING MECHANISM
=== = - - = ]

HiEte

6

RefNo  Parts No. Description m & Amt. Req
1 2110252 Needle Bar Driving Connecting Rod  #H#EOv R 1
2 120049 Screw{M4-0.7 X 16) Exy z
3 2100144 Connecting Rod Pin OvREY 1
4 160002 Screw(M4-0.7 X 5) Ry 1
5 2100134 Needle Bar Driving Lever $HET S v U EE 1
6 120006 Screw (M6-1 x 12) Exy 1
7 2100137 Collar(12 x 20 X 10mm) No7— 1
8 160003 Screw{M5-0.8 x b) bExs 2
9 2110254 Needle Bar Crank Arm, C. Set HiEY S0 (1R) 1

10 2110253 Needle Bar Driving Shaft HEY S U 1
11 330006 Seal Plug B 2
12 2100136 Needle Bar Crank Arm HeEIZvY 1
13 300008 Washer Ty 1
14 140003 Screw(M6-1 X 18) Exy 1
15 2100138 Needle Bar Connecting Link #HEYYY 1
16 2100176 Link Pin Doy 2
17 310013 Oil Wick(Felt)(2.5 X 3.5 X 18mm) (7 L) 2
18 160016 Screw(M4-0.7 % 4.5) kxy 2
19 2100140 Needle Bar Connecting Bracket e es 1
20 110006 Screw(M35-06 x 10) Exy 1
21 2100655 ¢ Needle Bar & Needle Bar Bushing, C. Set #tH#& - #H&7 v > 2 (fH) 1
22 2129106 Needie Clamp g X 1
23 ————- Needle(System:DC X 1) &t 1
24 003637 Screw(1/8-44 x 2.5) kxy 1
25-1 2118017 & Stitch Plate(O3) #iR 1
25-2 2118009 Stitch Plate{O4) #HIR 1
25-3 2118007 Stitch Plate(O5) #Hix 1
26 005345 Screw(11/64-40 x 8.3) kExy 1
27 2110255 Stitch Plate Holder Hik&E 1
28 005043 Screw(11/64-40 x 10) xRy 1
29 2119200 Needle Guard(Front) #H2 (80) 1
30 004404 Screw(3/32-56 x 5.1) k=Y 1
31 2110308 Stitch Plate Positioner HIRAERA K 1
32 2110264 HR Unit, Complete Set HR 258 (#8) 1
33 2110257 HR Cup HRAv 1
34 110013 Screw(M4-0.7 X 8) Exy 1
35 2110258 HR Cup Lid HR 1w 7% 1
36 310018 Oil Wick(String) (No.4-100mm) SRS () 1
37 2110261 Oil Tube{4.57 X 6.35 X 15mm) AAINFa—7T 1
38 2110259 QOil Tube Adapter AANF21—TFTTH 1
39 2110260 Oil Tube(2.5 X 4 X 66mm) AANFa—7 1
40 @ ————- Oil Wick(Woolen Yarn) SHEBEER) 1
41 2110263 HR Felt Holder HRZzILbXZT 1
42 310019 HR Felt HRZziL bk 1
43 000755 Pin e 1
44 110022 Screw{M3-0.5 x 10) Fxry 2
45 2120532 Lower Looper Thread Eyelet TI—IRE 1
46 0068079 O-ring(P9) oyxs 1
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KNIFE DRIVING MECHANISM
)

A AHEHE

-

RefNo  Parts No. Description m A Amt, Req
1 2110300 Upper Knife Driving Connecting Rod EXX0Ow R 1
2 120048 Screw(M4-0.7 X 18) Exy 2
3 2100173 Driving Lever Pin EXZEpE 1
4 160002 Screw{M4-0.7 x 5) xRy 1
5 2100162 Upper Knife Driving Lever X 2w 1
6 120006 Screw(M6-1 X 12) =8 1
7 2100161 Collar(10 x 19 X 9mm) h>— 1
8 160003 Screw(M5-0.8 X 5) =4 2
9 2120024 Upper Knife Driving Shaft X2 1

10 2100165 Upper Knife Holder Positioner EARRLTEY 1
11 2100164 Upper Knife Holder(Flat Type) EAZXRILT () 1
12 110035 Screw(M4-0.7 X 10) kExy 1
13 0020496 Upper Knife(Flat Type) EXX(FE) 1
14 000532 Washer Ty 1
15 110004 Screw(M3.5-0.6 X 8) Exy 1
16 2110302 Lower Knife Holder Spring Stop TARNREZY 1
17 004312 Screw(1/8-44 X 7.9) xRy 1
18 2110304 Spring A 1
19 2110303 Lower Knife Holder TARE 1
20 160001 Screw(M4-0.7 x 4) jl=) 1
21-1 2110307 & Lower Knife(O3) TXX 1
21-2 2110305 Lower Knife(O4, O5) TAR 1
22 340011 Pin(1.7 X 5mm) ey 1
23 2110306 Lower Knife Clamp TXRBT 1
24 110003 Screw(M3.5-0.6 X 6) = 1
25 2114056 Supplementary Cloth Plate ®WEOOXRTL—hk 1
26 2114021 Supplementary Edge Guide FBIEAR 1
27 110002 Screw(M3-05 x 5) Exy 3
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PRESSER FOOT MECHANISM
)

WIS

8

RefNo  Parts No. Description m Amt. Reg
1 190003 Adjusting Screw(M10-0.75 x 30) HERY 1
2 100007 Lock Nut Oy oFvi 1
3 2100181 Spring R 1
4 2100579 Spring Adjusting Bar NRAGE 1
5 2100580 Presser Arm Positioning Guide Pin BIfiEALY 1
6 2110350 Adjusting Bar Guide REEA AR 1
7 009779 Screw(M3-0.5 X 6) IRy 1
8 180001 Screw(M4-0.7 x 4.5) A S 1
9 2100184 Presser Arm Stop il O AN 1

10 110012 Screw(M4-0.7 X 5) Exy 1
11 2100187 Spring AN=3 1
12 2100186 Presser Foot Release Lever FHY 1
13 170000 Screw(M4-0.7 X 13) jla=a) 1
14 2100195 Presser Foot Lifter Lever Stop HIBSLIN—Z K~y 1
15 100001 Lock Nut Ovo7rwyhk 1
16 110010 Stop Screw(M4-0.7 x 16) AbwT7TRY 1
17 2110363 [2100194] Lifter Lever Holder BIBTLIN—5& 1
18 2110361 Spring A3 1
19 2150143 [2150154] Presser Foot Lifter Lever HIHBT L IN— 1
20

21 300005 Washer Ty 1
22 120010 Screw(M6-1 X 10) Ry 1
23 2110364 [2110362] Presser Foot Lifter Lever Link WIBETLINN—-UVY 1
24 2120048 Intermediate Lever HMITEL /N— 1
25 005650 Screw(M5-0.8 X 14) xRy 1
26

27 100020 Lock Nut Ay oty hk 1
28 2100179 Spring JA-3 1
29 110065 Stop Screw(M4-0.7 x 12) AbhwFxry 1
30 2110360 Lifter Lever Shaft Sleeve BTy -7 1
31 160001 Screw(M4-0.7 x 4) kxy 1
32 2110354 Bushing Tya 1
33 160007 Screw(M6-1 X 6) =87 1
34 2110355 Presser Arm, Complete Set TR (4R) 1
35 2110358 Presser Arm Hinge wTwE 1
36 2110357 Presser Arm BT 1
37 2110359 Hinge Pin EvIEY 1
38 003637 Screw(1/8-44 x 25) kxy 1
39 2110356 Lifter Lever Shaft HIHZTH 1
40

Ref. No 41 to 53

See the following page.
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PRESSER FOOT MECHANISM

Ref.No  Parts No. Description m A Amt. Req

41

42 0021015 Presser Foot Half-stay FEER i
43 004096 Screw(1/8-44 x 4.5) = 1
44-1 2117068 & Presser Foot, C. Set(O3)(for 6 ~12) #I(#f) 1
44-2 2117062 Presser Foot, C. Set{(O4)({for 6 ~12) HI(E) 1
44-3 2117060 Presser Foot, C. Set(O5)(for 6~ 12) #I(#H) 1
45 2117043 Presser Foot(Upper) BI(k) 1
46 110004 Screw(M3.5-0.6 X 8) kxry 1
47 004136 Screw(1/8-44 X 2.7) Exy 1
48-1 2117069 & Presser Foot({Lower)(03) HI(T) 1
48-2 2117063 Presser Foot(Lower)(04) HI(T) 1
48-3 2117061 Presser Foot(Lower)(O5) HI(T) 1
49 2117029 Tape Guide({lnner) HTF—7H1 R(F) 1
50 2117028 Tape Guide(Front)(for 6 ~ 12mm) BT —7HA1 R 1
51 001230 Screw(3/32-56 X 5.1) Exy 4
52 2107219 Thread Chain Guide ERAAR 1
53 004237 Screw(3/32-56 X 1.7) Exy 1
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UPPER LOOPER DRIVING MECHANISM
e e

L — IR

9

RefNo  Parts No. Description m f Amt. Reg
1 2100215 Looper Driving Lever Connecting Rod JL—/tOw R 1
2 120049 Screw(M4-0.7 x 16) 8% 4
3 2100088 Connecting Rod Swing-proof L 1EX 2
4 2110400 Upper Looper Driving Shaft Arm EI—xEhi 1
5 120013 Screw(M6-1 X 15) = 3
6 2110401 Driving Shaft Thrust Plate AZANTL—K 1
7 2110580 Driving Shaft Thrust Washer AZARNTY ¥ 1
8 300009 Spring Washer ATYVT Ty 1
9 120008 Screw(M4-0.7 X 8) kExry 1

10 2110402 Looper Driving Shaft L —/\E 1
11 2110074 Upper Looper Bar Crank Arm, C. Set _EJL—/XV 5> 7 (f8) 1
12 2110422 Upper Looper Bar Guide Bushing J—IRTARXZ) 1
13 2110405 Upper Looper Bar Guide Cover JL—IHA1 RE 1
14 130016 Screw(M2.5-0.45 x 6) jI= 2
15 2110075 Upper Looper Bar Guide, C. Set JL—IA A R (#8) 1
16 2110408 Upper Looper Bar Crank Arm EN—=ROZ2T 1
17 300008 Washer ; AR Y 1
18 140004 Screw(M6-1 X 16) xRy 1
19 2150178 [2100903] Crank Arm Pin vy 1
20 310089 Oil Wick(Acrylic)(3.2 X 17mm) AT UI) 1
21 160002 Screw(M4-0.7 X b) kxR 1
22 2110427 Upper Looper Bar Jb—IXEE 1
23 000629 Seal Plug B 1
24 2100892 Upper Looper Bar Guide =1 R 1
25 310065 Oil Wick b Py 1
26-1 2119301 Upper Looper(for Needle Size #7~10) I —R(EEF#7~10H) 1
26-2 2119302 Upper Looper(for Needle Size #11~14)  _EJL—/VU#HBEF #11~ 14 H) 1
27 210009 Screw(1/8-44 X 3.2} Xy 1
28 000779 Pin(5 x 10mm) [ 1
29 2120534 Looper Thread Pull-off J—ICHRIgY 1
30 110009 Screw(M4-0.7 X 8) xRy 1
31 2110428 Upper Looper Bar, C. Set JL— ) S (FH) 1
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LOWER LOOPER DRIVING MECHANISM
(e

TIL— /48

10

Ref.No Parts No. Description m A Amt. Req
1 2100215 Looper Driving Lever Connecting Rod JL—/{Ow I 1
2 120049 Screw(M4-0.7 X 16) IExsy 4
3 2110191 Connecting Rod Swing-proof L EX 1
4 2110460 Lower Looper Driving Shaft Arm TIL—/EhbE 1
5 120006 Screw(MB-1 X 12) Exy 1
6 2100218 Driving Shaft Thrust Plate AZANTL—K 1
7 2100205 Driving Shaft Thrust Washer AZANTYvI¥ 1
8 300009 Spring Washer ATV T Ty 1
9 120008 Screw{M4-0.7 X 8) xRy 1

10 2110461 Looper Driving Shaft JL—J e 1
11 2110462 Lower Looper Holder TI—RE 1
12 120011 Screw(M6-1 X 18) IExs 1
13 2119324 Lower Looper TIL—NX 1
14 110004 Screw(M3.5-0.6 %X 8) xS 1
15 000687 Pin(2 x 5mm) > 2
16 2119201 Needle Guard(Rear) 2T (18) 1
17 009779 Screw(M3-0.5 x 6) xRy 1
18 2120531 Upper Looper Thread Pull-off EIL—IXRiEY 1
19 110009 - Screw(M4-0.7 X 8) Exy 1
20 2110463 Lower Looper Holder, C. Set TIL—/XE () 1
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FEED DRIVING CONTROL MECHANISM Bk D R EIEE ] 1
]
RefNo  Parts No. Description L Amt. Req
1 2110519 Differential Feed Graduations %Y BEIR 1
2 110009 Screw(M4-0.7 x 8) kxy 3
3 0020350 Differential Lever Stop ZEIL /X=X 2
4 000669 Washer Ty 2
5 110017 Screw(M5-0.8 x 8) lExy 2
6 190001 Adjusting Screw(M6-1 x 115, M45-05x 4) IR 1
7 100000 Adjusting Nut BEIF v T
8 000561 Conical Spring Washer m)XRTy v 1
9 000528 Washer AR 1
10 2110514 Differential Lever(Left) EBL/INN—(K) 1
11 2110515 Differential Lever Shaft ZEIL N8 1
12 2100267 Collar(10 x 17 x 8mm) N7— 1
13 160001 Screw(M4-0.7 X 4) xRy 6
14 2110524 Differential Lever(Right) Z8h L /N—(h) 1
15 120013 Screw(M6-1 x 15) = 1
16 2110516 Collar(10 x 17 x 14mm) - 1
17 340012 Spring Pin(4 X 14mm-W) A7V 2Ty 1
18 2110517 Spring X 1
19 2110523 Slider Link AZATVY 1
20 2110525 Link Pin 27 1
21 2110526 Differential Lever(Right), C. Set =81 /\—(H)(8) 1
22 2110500 Differential Rocker, Complete Set Bk Y Bi(8) 1
23 2110505 Differential Rocker e B 1
24 120011 Screw(M6-1 X 18) xRy 1
25 2110506 Differential Regulating Slider A4 1
26 2110507 Differential Regulating Slider Cap A1 5E 1
27 110002 Screw(M3-05 x 5) kxy 2
28 2110509 Feed Bar Driving Shaft XY 1
29 2110510 Main Feed Bar Lever Pin BEYLNN-EY 1
30 2110508 Main Feed Bar Connection BEVUYD 1
31 2100249 Bushing Tyva 1
32 300000 Washer A 2
33 140001 Screw{M5-05 x 12) =7 1
34 2110504 Differential Feed Bar Connection ApEY V> 1
35 2100244 Bushing Twya 1
36 140000 Screw(M5-05 X 15.5) xRy 1
37 2110521 Feed Bar, Complete Set RifREY A (%) 1
38 2110502 Differential Feed Bar EYE 1
39 2110503 Main Feed Bar 3 1
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FEED DRIVING MECHANISM
e e

xEDHEE

12

Ref.No Parts No. Description m A Amt. Req
1 2110566 Feed Dog Regulating Gear P DE e 1
2 160003 Screw(Mb-0.8 x 5) Exy 4
3 180003 Screw(M5-0.8 X 8) =87 1
4 2110572 Feed Dog Regulating Piate ®rUHREHTL— b 1
5 2110587 Spring JA-s 1
6 2110563 Feed Dog Regulating Control Eccentric RURAHTF = 1
7 180002 Screw(M3-05 X 4) Exy 3
8 2110562 Feed Dog Driving Connecting Rod ®EUOw R 1
9 0063064 Roller Bearing(Large) Z—RILRFIUVT(R) 1

10 2110564 Feed Dog Eccentric EUYIFEY 1
11 2114040 Feed Dog Eccentric Pin E)IFEvEEy 1
12 2110570 Eccentric Pin Holder wr)rFEzyEVE 1
13 2110583 Retaining Ring Ay Iy 1
14 2110560 Feed Bar Block(Front) A B (E0) 1
15 2110527 Roller Bearing(Small) Z—RILRFYUTUN 1
16 2110580 Feed Bar Block(Front) Lid BEENE 1
17 110041 Screw(M4-0.7 X 8) Exy 3
18 2100288 Rod Pin Oy REY 1
19 160007 Screw(M6-1 X 6) IExY 2
20 2110501 Feed Bar Driving Shaft Arm 3% ) B BE 1
21 120013 Screw(M6-1 X 12) xRy 2
22 0032646 Coflar(12 x 20 X 8mm) h>— 1
23 009604 Screw(11/64-40 X 5.5) kxR 2
24 2110576 Vertical Feeding Shaft Arm{Lower) #*= U _ETEB(T) 1
25 2110578 Vertical Feeding Lever Link w=Y ETERY>Y 1
26 0026418 Vertical Feeding Lever Link Pin XU ETEY>IEY 1
27 003637 Screw(1/8-44 x 2.5) Exy 4
28 2110577 Vertical Feeding Shaft Arm(Upper) Y T EB (L) 1
29 2100298 Bushing Twva 1
30 160001 Screw(M4-0.7 X 4) Exy 1
31 310029 Oil Wick(String) (No.6-310mm) SHES () 1
32 2110579 Feed Bar Guide Eccentric RUBAARIFEY 1
33 2110575 Feed Bar Block(Rear) Shaft B (1) 1
34 2100283 Feed Bar Block(Rear) BE(#) 1
35 2110561 Feed Bar Block(Rear) Lid AR(ER)E 1
36 130002 Screw(M3-0.5 X 6) IERY 1
37 2110567 Feed Bar Guide(Right) EUEBHA K(R) 1
38 110035 Screw(M4-0.7 x 10) Ry 1
39 2119000 Main Feed Dog #ixY 1
40 110004 Screw(M35-06 X% 8) Fxy 2

Ref. No 41 to 50

See the following page.
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FEED DRIVING MECHANISM

*® DR

12

RefNo  Parts No. Description m Amt. Req
4] 2119015 Auxiliary Feed Dog MNEY 1
42 110052 Screw(M2.5-045 X 7) Exy 1
43 2110569 Feed Bar Shield(Front) EYEY—ILED 1
44 2110568 Feed Bar Shield Support rUHY—ILYR—k 1
45 170014 Screw(M4-0.7 X 7) xRy 2
46 2119002 Differential Feed Dog(03, 04, 05) CIp=) 1
47 @ === Feed Bar Guide(Left)(See the Table) %UEBH R(E)(TERER) 1
48 2110586 Feed Bar Shield(Rear) EYEY—IL(ER) 1
49 110070 Screw(M3-0.5 X 6.3) i) 1
50 2100877 Link Pin(Lower) DoV (T) 1

7 Y
Parts No. Size X Size Y Size Z i
2110555 0.05 — 2 —
2110556 - 0.05 2
2110557 0.1 - 2
2110558 — 0.1 2 [ ]
2110559 — — 2
| Z Z
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LUBRICATING MECHANISM
]

gk

13

RefNo  Parts No. Description . Amt. Req
1 2100365 Oil Pump, Complete Set R 7 (#8) 1
2 2100363 Worm Wheel A =LA = T
3 160001 Screw(M4-0.7 X 4) xRy 3
4 110016 Screw(M4-0.7 X 15) xRy 2
5 000567 Seal A 4
6 320012 Oil Tube Fitting Stud ERFRIL 1
7 2110639 Qil Tube, Complete Set AAINF2—T () 1
8 3100370 Oil Tube Fitting One Way End FOB#F 4
9 0031831 Oil Tube Clamp BHEIR 4

10 2110638 Oil Tube(4.6 X 64 X 245mm) AANFa—7T 1
11 320008 Oil Tube Fitting Stud ERFRIL 3
12 2100896 Oil Pipe, C. Set A LI T (#8) 1
13 2110634 Oil Tube, Complete Set AALIF 2 —T(#8) 1
14 2110632 Oil Tube(4.6 X 6.4 X 34mm) AAINFa—T 1
15 000456 Seal Plug B 1
16 2100895 Oil Pipe AAWIRAT 1
17 310090 Oil Wick(String)(No.3-16mm) SR (4 1
18 310023 Oil Wick({Acrylic)(3.2 X 24mm) SHB(Z7 V) 1
19 3100329 Qil Fitter Connector FANT 1 LI RF 1
20 3100345 Filter P 1
21 3100061 O-ring(P42) ovyy 1
22 3100060 Oil Filter Cap AANT NI FTYT 1
23 110045 Screw(M4-0.7 X 12) xRy 3
24 2110630 L.ubricant Guiding Block wa7Ovy 1
25 320005 Oil Tube Fitting Stud(Long) BRFERI MR) 2
26 330007 Seal Plug B 2
27 0020538 O-ring(P7) (ORI 274 1
28 110053 Screw(M6-1 X 8) kxy 1
29 2100255 Oil Adjusting Plate SHEFREIR 1
30 2100142 Needle Bar QOiling Felt gHEZ7ILE 1
31 000392 Oil Wick(Felt) (P 4.8 X 6mm) Jxlbh 1
32 2100524 Qiling Felt Clamp HE7 L NET 1
33 2100523 Needle Bar Qiling Felt(Left) #HiE7 L MNE) 1
34 310024 Felt(3 x 13 x 20mm) 7zl 1
35 000930 Seal Plug = 2
36 2100032 Oil Sight Gauge FAINT— 1
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DUST BAG & MISCELLANEOUS MANUAL SWITCH

sgs w2y FEE 14

Ref.No Parts No. Description m A Amt. Req
1 1200432 Dust Bag Holder EERIR 1
2 006209 Wood Screw(¢ 5.5 x 20) Ax 2
3 0036518 Seal Plug B 1
4 1200433 Dust Bag Lid EERE 1
5 110012 Screw(M4-0.7 X b) ji=87) 2
6 1200431 Dust Bag SEE 1
7 1200377 Manual Switch, Complete Set PIB XA v F(#8) 1
8 2151121 Switch Support A4 v FIR 1
9 180025 Screw(M4-0.7 X 4.5) kx 1

10 110106 Screw(M4-0.7 x 8) kExs 1
11 1200378 Switch AAYF 1
12 2151120 Switch Cover Ay FhIN— 1
i3 009993 Screw(M3-05 x 16) Exy 2
14 0035722 Cord Bushing dA—RTwvra 1
15 0035719 Manual Switch Plate 21y FiR 1
16 009985 Screw(M3-05 X 5) j = 1
17 000002 Spring Washer RTIV T Ty 1
18 000488 Nut vk 1
19 1200437 Rotation Detector Unit R—IJLIC(HE) 1
20 0035722 Cord Bushing d—-R7Twia 1
21 2101124 Cord Bushing J—RJ7wya 1
22 110013 Screw(M4-0.7 x 8) = 2
23 1260000 Cylinder Holder YT E 1
24 006219 Screw(M4-0.7 x 30) kxs 2
25 0012029 Presser Lifter Holder BB RILY 1
26 0012030 Holder Pin RILFTE> 1
27 0033024 Retaining Ring AbwZFV2T 2
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METERING DEVICE

X5 TEE

15

Ref.No Parts No. Description m A Amt. Req
1 2119924 Metering Device, C. Set X5y TEER) 1
2 2114027 Cylinder Holder VTR 1
3 007627 Screw(M4-0.7 x 6) =) 2
4 009779 Screw(M3-0.5 x 6) =) 5
5 000014 Washer WA 4
6 2114026 Joint = 1
7 2114030 Cutting Knife Connection Link XXy 1
8 270009 Screw(11/64-40 x 16) Ry 2
9 000340 Nut Fw bk 2

10 009160 Screw(11/64-40 x 8) xRy 1
11 0020376 Collar(d X 13 X 7mm) ho— 3
12 001208 Screw(9/64-40 x 5) IExY 2
13 2114007 Elastic Tape Guide Shaft TLHA REf 2
14 160000 Screw(M3-0.5 x 3) IExy 8
15 160001 Screw(M4-0.7 x 4) xRy 8
16 2114002 Tension Roller(Large) A—Z(X) 1
17 0034505 Collar(6 x 12 x 7mm) - 1
18 001459 Screw(9/64-40 X 3) xRy 3
19 2114117 Timing Pulley(Small) SAZTT—YUN 1
20 2114119 Timing Belt FAZUINIL N 1
21 2114006 Tension Link Shaft AO—2>Y o8 1
22 2114004 Tension Link A—>U>7y 1
23 2114050 Spring AN 1
24 004155 Screw(9/64-40 X 3) =) 1
25 2114008 Tension Roller Lever O—23# | L/N— 1
26 2114061 Tension Roller Shaft(Small) O—ZEN) 1
27 2114047 Tension Roller(Small), C. Set 00— (/) () 1
28 000014 Washer WA 2
29 110002 Screw(M3-0.5 x 5) IExRY 1
30 2114074 Elastic Tape Guide F—=THAR 1
31 004187 Screw(3/32-56 x 6.2) xRy 1
32 2114016 Elastic Tape Guide(Front) F—7HA R(gh) 1
33 009745 Screw(M3-05 X 15) =37 1
34 180022 Screwed Pin Erxy 1
35 2114013 Fixed Cutting Knife BEE AR 1
36 004406 Screw(11/64-40 X 8) jIR=87 1
37 2114012 Movable Cutting Knife BIX X 1
38 000010 Conical Spring Washer mIRRTY v 3
39 000334 Nut Fvhk 1
40 1064075 Stepping Motor Unit ATy EVIE—5(#R) 1
4] 009748 Screw(M4-0.7 X 12) =) 4
42 000644 Spring Washer ATV T Ty oy 7
43 2114000 Motor Bracket T—YE 1
44 009904 Screw(M4-0.7 X 10) IERY 3
45 006192 = 1

Screw(M5-08 X 11)

Ref. No 46 to 86

See the following page.

AZ8451






METERING DEVICE
PR e

AZVVTERE

15

RefNo  Parts No. Description m A Amt. Req
46 000621 Conical Spring Washer m)Xx7y v 2
47 000669 Washer AR 1
48 000009 Nut Fwvhk 2
49 2114118 Timing Pulley(Large) FAZTT=U(K) 1
50 160001 [160000] Screw(M4-0.7 X 4)[M3-05 X 3] IExs 2
51 009746 Screw(M4-0.7 X 8) xR 2
52 2114049 Stop Spring Holder ARy TNRZE 1
53 0094201 Spring JAN=S 1
54 006202 Screw(M4-0.7 X 6) =) 1
55 2114001 Tension Roller Device Basement O—S&BE&S 1
56 120024 Screw(M4-0.7 X 14) xRy 2
57 2114017 Spring JNF 1
58 0063612 Cord Clamp(¢ 6.8-4N) A—-RoZSV7 1
59 000665 Washer ARE 4
60 009974 Screw(M4-0.7 X 8) = 2
61 300039 Washer WA o 1
62 330007 Seal Plug =g 2
63 0022215 Looper Thread Pipe FEIRAT 2
64 000687 Pin(2 X 5mm) ey 1
65 2114048 Tension Roller Bracket, C. Set O—> &) 1
66 2114031 Tension Roller Bracket o—>46& 1
67 2114023 Roller Bearing Z—RIRFYT 3
68 2114009 Bushing Tyvva 1
69 2114062 Guide Plate FEAR 1
70 2114003 Tension Roller(Small) O—Z () 1
71 2114024 Roller Bearing Z—RIRFVT 2
72 009994 Screw(M3-0.5 x 8) XY 1
73 0060248 Cord Clamp(¢ 5.3-3N) aA—KROSv7 1

74 1200434 Metal Sensing Switch HEAAYF 1
75 2114073 Switch Holder AA Y FRILEY 1
76
77 000002 Spring Washer ATV T Ty 1
78 1200435 Indicate Lamp E- N 1
79 1200242 Indicate Lamp Holder BRIV ITERT 1
80 1200436 Belt Cover NRIL A= 1
81 110012 Screw(M4-0.7 x B) TRy 2
82 1091056 Air Cylinder IFZIUVE 1
83 000623 Gasket Ky ¥y 4
84 1094026 Elbow Connector(¢ 4-Mb) TIRARG S 2
85 0010019 Universal Elbow(M5) 2=/)R—=YILTILR 1
86 0010018 Bamboo Joint(¢ 4-Mb) I THRF 1

AZB8451
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PRESSER FOOT LIFTER & KNEE SWITCH
O

BIBT. BAAvF

RefNo  Parts No. Description m A Amt. Req
1 2114035 Presser Foot Lifter Switch, C. Set BTEBT XA v F(#H) 1
2 0035761 Limit Switch Cover JEw hRAA Y FHIR— 1
3 009995 Screw(M3-05 x 5) xRy 3
4 000014 Washer VA2 3
5 0094491 Cord Clamp(¢ 3.3-2N) a—-KrRoZ07 1
6 1066022 Limit Switch DXy pbRAYF 1
7 009957 Screw(M3-0.5 X 16) IRy 2
8 0035760 Limit Switch Bracket VEy hNAAYFE 1
9 004440 Screw(11/64-40 x 8.3) xry 5

10 00333935 Limit Switch Stop AbRwX 1
11 000334 Nut vk 1
12 001435 Screw(11/64-40 X 13.5) kxy 1
13 0033937 Spring A3 1
14 0033938 Collar(64 x 13 X 9mm) HNT— 1
15 0036909 Pitman Connecting Rod Unit Ew ¥ (fh) 1
16 1066025 Knee Switch, C. Set BRR A v F () 1
17 1066024 Knee Switch, C. Set 1 By F(HET) 1
18 009884 Screw(M4-0.7 X 30) xRy 2
19 300033 Spring Washer AT T Ty 2
20 000015 Nut P AN 2
21 300031 Washer Ty 6
22 100038 Wing Nut FaoFvhk 2
23 0092232 Knee Switch Holder BER A FIR 1
24 006910 Wood Screw(¢ 6.8 X 26) ARY 2
25 300031 ¢ Washer Ty 2
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OPERATING CONTROL BOX
e

e
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RefNo  Parts No. Description m B Amt. Req
1 1249211 Operating Control Box, C. Set BIFEra ) 1
2 1200424 Operating Control Panel Unit 1B/ %L (18) 1
3 1057160 Operating Control Board BRAE/ SR IVER 1
4 110077 Screw(M3-05 X 6) kxy 9
5 1200420 Operating Control Box BiEm 1
6 1200421 Operating Control Box Cover(Rear) #B{FEES 1
7 009974 Screw(M4-0.7 x 8) =Ry 2
8 1200422 Box Supporting Bar XIHE 1
9 1200423 Operating Control Box Support BEfAT 1

10 110118 Screw(M5-0.8 x 22) Exy 1
11 300100 Conical Spring Washer LI A 1
12 000009 Nut Fvb 1
13 000779 Pin ey 1
14 9620757 Stand AR 1
15 005148 Wood Screw(¢ 4.5 X 25) ARy 3
16 001448 Screw(15/64-28 x 55) xRy 1
17 000426 Washer Ty 1
18 000426 & Washer AR 1
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RefNo  Parts No. Description m B Amt. Req
1 1249212 Control Box, C. Set 1 FER Y 2 (5 1) 1
2 1200427 Control Box FEIR Y 7 2 1
3 000070 Hanging Nut pUFv bk 2
4 190050  [190054] Hanging Bolt B UMLK 2
5 000429 Washer Tyry 2
6 000016 Nut Fw ik 2
7-1 1070179 Fuse(2A) (for 200 ~ 240V) b 2 —X(2A)(200 ~ 240V ) 1
7-2 1070180 Fuse(4A)(for 1T00V) b2 —X(4A)100V A) 1
8 1070178 Fuse Holder ta—XRILY 1
9 110077 Screw(M3-05 X 6) xRy 14 -
10 1057161 Control Board FIEER 1
11 1070170 Spacer AR—4 2
12 1200443 Cable(12P) =N 1
13 1200442 Cable(10P) g—=7N 1
14 1200445 Cable(16P) T—=7N 1
15 1200444 Cable(14P) g—=7N 1
16 1200441 Cable(6P) =N 1
17 1200428 Cover H/8— 1
18 1200447 Power Cable BRI—TN 1
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PNEUMATIC PARTS
e

T7ER%R

19

RefNo  Parts No. Description m A Amt. Req
1 1091013 Air Cylinder sy SRV 24 1
2 0010263 Connector(¢ 6-PT1/8) aAxRU 5 2
3 0010017 Bamboo Joint(¢ 6-M5) N THFE 1
4 000623 Gasket AGE 4
5 0010416 Quick Valve(M5) 24y IIRLT 1
6 1094060 Connector(¢ 4-M5) aAxUH5 2
7 0010055 Connector{¢ 4-PT1/8) aAxo45 1
8 1091069 Air Cylinder sy SRV 1
9 000676 Spring Washer ATV T Ty 1

10

11 000022 Nut vk 1
12 1094026 Elbow Connector(¢ 4-M>5) THIRIARTH 1
13 0010337 Union Y-Connector(¢ 4) d1=AvY 1
14 1095005 Speed Controller A=Ky bO—7 2
15

16

17 2114057 Air Pipe iy A 1
18

19

20

21

22 0010310 Venturi Tube Unit Ry F a2 UERR) 1
23 0011987 UL Clamp uLs>>7 2
24 1096004 Nylon Hose{12 X 18 x 1500mm) FAAOVIR—RA 1
25 0010290 Connector(¢ 6-PT1/8) AR5 1
26 1249214 Control Box{Lower), C. Set 2 HER w2 Z(T)(#E 2) 1
27 1090245 Solenoid Valve, C. Set EBi#F(18) 1
28 1090187 Manifold RNZ7#IER 1
29 1090242 Solenoid Valve EX 4
30 110089 Screw(M4-0.7 x 3b) xRy 2
31 000644 Spring Washer RV TTy o 2
32 000665 [000538] Washer Ty 2
33 0010119 Blank Plug XIS TS5Y 3
34 0010278 Plug 757 1
35 1097007 Silencer ALY 2
36 0010266 Elbow Connector(¢ 6-PT1/8) TIRART S 1
37 0010267 Elbow Connector(¢ 6-PT1/4) TIRARTH 1
38 009973 Screw{M5-0.8 x 10) kExy 2
39

40 1090020 Solenoid Valve(2 Port) BREFF(2 570) 1
41 0010264 Connector(¢ 6-PT1/4) axo%5 1
42 0010289 T-Connector(¢ 6-PT1/4) TaxV¥% 1
43 1097009 Regulator L£al—% 1
44

45 110012 Screw(M4-0.7 X 5) kxy 2
46 1094062 Elbow Connector(RC1/4-R1/4) TIRART S 1
47 0010108 Hose Union(¢ 8-PT1/4) "= 1
48 1096029 Air Tube(2.5 X 4mm) IF7Fa—7 -
49 1096030 Air Tube(4 X 6mm) ITFFa—T -
50 000538 & Washer Twiy 2
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ELASTIC TAPE FEEDER
PRS-

RefNo  Parts No. Description m & Amt. Req
1 1280132 Clamp vov7 1
2 1280127 Knob /7 2
3 1280121 Bolt ALk 2
4 1280120 Knob Base JSITR—2R 2
5 1280130 Retaining Ring AbhwTZUvy 2
6 1280122 Supporter PR—5 2
7 000538 Washer A 6
8 006202 Screw(M4-0.7 X 8) Exy 4
9 1280209 Pole =L 1

10 120005 Screw(M4-0.7 x 40) xRy 2
11 001123 Washer AV 2
12 1280210 Tape Spool Bar Plate A7 —ILIR—BU R 1
13 1280213 Tape Spool Bar R T—= IR~ 1
14 1280211 Clamp A 2
15 110012 Screw(M4-0.7 X 5) xRy 4
16 0091173 Collar(8.2 x 19 X 12mm) Ho7— 2
17 006434 Screw(9/64-40 x 7.9) xRy 2
18 0091172 Tape Spool Guide F—=THAR 2
19 1280108 Lever Stand LIXA—RF >R 1
20 110013 Screw(M4-0.7 X 8) = 2
21 000022 Nut Fvhk 4
22 1280207 Switch Lever A1y FLIX— 1
23 1280131 Switch Lever Roller a—= 1
24 1280214 [1280110] Counterweight VAG DV Sk o i 5 1
25 009995 Screw(M3-0.5 x 5) = 2
26 160034 Screw(M3-0.5 X 6) ji=sv 2
27 000180 Nut Fvhk 2
28 1066140 Switch RAYF 1
29 000014 Washer Ty 2
30 009957 Screw(M3-0.5 X 16) Exy 2
31 1064077 Stepping Motor Unit ATFyvEVIE—F () 1
32 110045 Screw(M4-0.7 X 12) IRy 4
33 000644 Washer Ty 4
34 000015 Nut +w b 4
35 0011114 Roller Plate A—>7L—F 1
36 1280203 Spring JXR 1
37 0011115 Roller Stay O—2X7« 1
38 1280204 Guide Spring A Rz 2
39 0095027 Retaining Ring Ay TYUvo 1
40 0011118 Guide Bar HAa RX— 1

Ref. No 41 to 56

See the following page.
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ELASTIC TAPE FEEDER

RefNo  Parts No. Description m B Amt. Req
41 1280208 Sub-roller 707 1
42 160037 Screw({M4-0.7 X 8) =7 2
43 1280206 Main Roller XA A—7 1
44 160001 Screw(M4-0.7 x 43 =8 2
45 0060248 Cord Clamp a—roZ27 1
46 1280157 Lever Guard L/R—H—K 1
47 006227 Screw(M4-0.7 X 5) Exy 4
48 1280159 Guide Spring kel AVASS 2
49 0011105 Cover Stay HIN—ZF+ 2
50 1280201 Frame AN 1
51 110033 Screw(M3-0.5 X 6) =374 6
52 1280205 Spacer AR—1Y 3
53 1280202 Cover HIR— 1
54 1280212 Guide Bar HA RIX— 1
55 000144 Nut PAVAN 1
56 110094 & Screw(M4-0.7 X 6) kxy 1
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AZ8451-4, AZ8471-Y(1)

AZ8451-03-4

AZ8471-Y

4-1
42

AZ8451



AZ8451-4, 8471-Y EXCLUSIVE PARTS(1)
A

YIEFLEEBI() 21

RefNo  Parts No. Description m A Amt. Req
] 2118030 Stitch Plate(03) iR 1
2 2119325 Lower Looper(Note) TIL—/RGE) 1
3-1 2119307 Upper Spreader (for Needle Size #7~10) XTI EEF#7~108) 1
3-2 2119308 Upper Spreader(forNeedle Size #11~14)(ExtraParts) LA /L& (#FF #11 ~14B)(EER) 1
4-1 2117074 Presser Foot, C. Set(Y5) R (%8) 1
4-2 2117076 Presser Foot, C. Set(Y6) T (#8) 1
5 2117043 Presser Foot(Upper) HI(k) 1
6 110004 Screw(M3.5-0.6 x 8) = 1
7 004136 Screw(1/8-44 x 2.7) xRy ]
8-1 2117075 Presser Foot(Lower)(Y5) HI(T) 1
8-2 2117077 Presser Foot(Lower)(Y6) HI(T) 1
9 2107219 Thread Chain Guide ERAIR 1

10 004237 Screw(3/32-56 X 1.7) =87 1
11 2117029 Tape Guide(Inner) WIF—7H1 R(H) 1
12 2117028 Tape Guide(Front)(for 6 ~ 12mm) I F—7H4 R(ED 1
13 001230 Screw(3/32-56 x 5.1) xRy 4
14 2109130 Needle Clamp(Y) #1E X 1
15 003637 Screw(1/8-44 X 2.5) kY 2
16-1 2118014 Stitch Plate(Y5) ik 1
16-2 2118008 Stitch Plate(Y6) ik 1
17 2119016 Differential Feed Dog(Y6 Only) BE Y (Y6 Ddr) 1
18-1 2119303 Upper Looper (for Needle Size #7~10) EI—IUHBFF#7~10H) 1
18-2 2119304 Upper Looper(for Needle Size #11~14) EIL—XEEFH11~147) 1
19 2110310 Lower Knife Holder TARE 1

F)BEEI7a—L Xy X2l ba,
Note: Coated electroplated coatings of chromium.
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AZ8471-Y(2)
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AZ8471-Y EXCLUSIVE PARTS(2)
O

YT7ETIVEREM(2)

22

Amt. Req

RefNo  Parts No. Description m B
1 2114068 Thread Tension Release, C. Set RIEAFE () 1
2 0033806 Thread Tension Spring Cap(G) FAFRRF v v T () 4
3 0033890 Tension Spring Bushing HBFFw bEIYIEX 4
4 0024157 Tension Spring(Needle & Looper Thread)  #RFATF/Ux(B5R, IL—/UR) 4
5 0033807 Thread Tension Spring Retainer(G) HRAFNERF vy (TR 4
6 000286 Felt(G) 7z MER) 8
7 0031111 Tension Disc HEPETFM 16
8 007904 Tension Post(11/64-40 x 85) REATFE 4
9 0036853 Tension Disc Eyelet AFERE 2
10 0023185 Tension Release Plate Holder RIEXE 1
11 2101330 Thread Tension Release Plate B AR 1
12 1260032 Connecting Pin Plate EiEE ik 1
13 004353 Screw(9/64-40 X 7) Exy 2
14 000009 Nut Fv bk 1
15 000600 Spring Washer RZV T Ty v 1
16 000669 Washer WA o 1
17 0014539 Connecting Pin By 1
18 0010283 Y-Knuckle YFrw ol 1
19 0080714 Collar(34 x 9 X 6.4mm) No7— 1
20 003637 Screw(1/8-44 x 2.5) Exy 1
21 1091016 Air Cylinder(MS-10-PD-5) IF7IYVy 1
21-1 000015 Nut(M4) Fv bk 1
22 000623 Gasket Ny £ 2
23 1094026 L-Joint(¢ 4-M5) [ 2 1
24 1094060 Joint(¢ 4-M5b) WF 1
25 2101328 Thread Tension Release Plate Guide RIEXIRA K 1
26 009746 Screw(M4-0.7 x 8) xRy 1
27 000015 Nut Fwv bk 1
28 0020103 Tension Spring(Needle Thread) HRIEF/ICR(ER) 1
29 0020101 Tension Disc Eyelet HAFERE 6
30 000496 Spacer ANR—H 4
31 0032971 Tension Spring (Needle Thread) RPEF/INRER) 1
32 0024084 Thread Tension Spring Cap(W) HKRIAF/NRF vy 7 (E)(A) 4
33 0024083 Tension Spring Bushing HFEFFy bEYIEX 4
34 0024156 Tension Spring(Needle Thread) FREF/INRER) 1
35 0020118 Thread Tension Spring Retainer(W)  S#FF/\RkFv v 7(T)NA) 4
36 000178 Felt(W){(2.5mm) 7z MNB) 4
37 000177 Felt(W)(1.0mm) Zz)LMA) 4
38 007903 Tension Post(11/64-40 x 8.5) HREATE 2
39 1096029 Air Tube(2.5 X 4mm) IF7Fa2—7 -
40 0032952 Tension Spring{l.ooper Thread) FREAF IR L—ICR) 1
41 190055 Tension Post(M4-0.7 X 125) HRAFE 2

() Ref. No. 21 OE&HICIZFy FbEEFNTVET,
Note: The part of Ref. No. 21 includes Nut.
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& AZ8451-F EXCLUSIVE PARTS
e

Y 7ETIERE®

23

RefNo  Parts No. Description m A Amt. Req
1 2100753 Side Cover P A 1
2 2100754 Presser Bar HIE 1
3 2100755 Presser Foot Release Lever Stop FEISA Ly 1
4 110068 Screw(M4-0.7 X 8} LExry 1
5 2110365 Presser Arm, C. Set T () 1
6 2110358 Presser Foot Shaft HIH 1
7 2110366 Presser Arm I 1
8 2110359 Presser Arm Hinge Pin B>y 1
9 003637 Screw(1/8-44 X 25) Exy 1

10 2100750 Adjusting Spring SEI/R 1
11 2100751 Locking Disc ] 1k X 1
12 130010 Screw(M4-0.7 X 8.3) ji=S7) 1
13 2100756 Presser Foot Arm HIEUER 1
14 170039 Screw(M4-0.7 X 12) kxy 1
15 300000 Washer AR 1
16 2100752 Bushing Tyva 1
17 000015 Nut Fv bk 1
18 2110367 Lifter Lever Shaft HTBT 8 1
19 2110368 Presser Foot Adjusting Plate Bl oK 1
20 110094 Screw(M4-0.7 X 6) 8% 1
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AZ8451-10, 8471-10(1)
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AZ8451-10, 8471-10, EXCLUSIVE PARTS(1)
RN e

yI7EFLSEBRN) 24

Ref.No  Parts No. Description o Amt. Req
1 2119925 Metering Device, C. Set AZ Y TEBR) 1
2 2114027 Cylinder Holder UV ETIR 1
3 007627 Screw(M4-0.7 X 6) xRy 2
4 009779 Screw(M3-0.5 X 6) = 5
5 000014 Washer Ty 4
6 2114026 Joint HF 1
7 2114116 Cutting Knife Connection Link ARYY 1
8 009160 Screw(11/64-40 X 8) =) 1
9 000340 Nut Fwv bk 2

10 2114121 Tension Roller Bracket, C. Set A—>4&38) 1
11 2114108 Tension Roller Bracket A—->& 1
12 2114023 Roller Bearing ——RIRFYVT 3
13 2114009 Bushing Tva 1
14 2114123 Guide Plate E 1
15 160000 Screw(M3-05 X 3) xry 8
16 2114104 Elastic Tape Guide Shaft L1 RE 2
17 009791 Screw(M3-0.5 X 6) xry 1
18 2114107 Elastic Tape Guide(lLeft) F—7HA K(E) 1
19 2114101 Tension Roller{Large) O—2(X) 1
20 2114105 Elastic Tape Guide(Front) F—7H4 R(F) 1
21 009745 Screw(M3-05 X 15) kxy 1
22 2114106 Elastic Tape Guide Fixing Plate T—=THA REER 1
23 110023 Screw(M2-04 x 35) bxy 4
24 000687 Pin(2 X 5mm) vy 1
25 2114114 Fixed Cutting Knife BlIE A X 1
26 004406 Screw(11/64-40 X 8) xRy 1
27 2114115 Movable Cutting Knife EjARX 1
28 270009 Screw(11/64-40 X 16) xry 1
29 000010 Conical Spring Washer AN RIS 3
30 180012 Screw(M4-0.7 X 3) kxry 1
31 0034505 Collar(6 x 12 X 7mm) ho— 1
32 001459 Screw(9/64-40 x 3) ExRY 3
33 2114117 Timing Pulley(Small} FAZITT—=IUN 1
34 160001 Screw(M4-0.7 x 4) = 8
35 2114119 Timing Belt FAZTNIL 1
36 180022 Screwed Pin Erxy 1
37 2114004 Tension Link O—->U>7y 1
38 2114103 Tension Link Shaft (B AV ES 1
39 2114120 Spring JA3 1
40 0020376 Collar(5 x 13 x 7mm) No— 1
41 004155 Screw(9/64-40 X 3) =3 1
42 2114008 Tension Roller Lever A—Z# 2 L/N— 1
43 2114102 Tension Roller Shaft(Small) O—2Z8¢N) 1
44 2114125 Tension Roller(Small), C. Set O—3 ¢\ (58) 1
45 2114100 Tension Roller(Small) O—Z (N 1

Ref. No 46 to 89

See the following page.
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AZ8451-10, 8471-10(1)

AZ8451



AZ8451-10,

8471-10 EXCLUSIVE PARTS(T1)

yIEFLEEBR0) . 24

RefNo  Parts No. Description m A Amt. Req
46 2114024 Roller Bearing Z—RURFUYT 2
47 000014 Washer Tyy 2
48 110002 Screw(M3-05 X b5) xRy 1
49 1064075 Stepping Motor Unit ATy TE—Y () 1
50 009748 Screw(M4-0.7 x 12) xRy 4
51 000644 Spring Washer ATV Ty 7
52 2114000 Motor Bracket T-5E 1
53 009904 Screw(M4-0.7 x 10) xy 3
54 006192 Screw(M5-08 X 11) kExy 1
55 000621 Conical Spring Washer miXRxITv v 2
56 300039 Washer A 1
57 000669 Washer Ty iy 1
58 000009 Nut vk 2
59 2114118 Timing Pulley(Large) FAZEVTT—U(K) 1
60 2114049 Stop Spring Holder Ay FINRRE 1
61 009746 Screw(M4-0.7 x 8) = 2
62 0094201 Spring X 1
63 006202 Screw(M4-0.7 X 6) =) 1
64 2114001 Tension Roller Device Basement O—Z&EAR 1
65 110043 Screw(M4-0.7 x 14) kxy 2
66 0022215 Looper Thread Pipe FEIRA T 2
67 330007 Seal Plug S 2
68 2114017 Spring JAS-3 1
69 0063612 Cord Clamp(¢ 6.8-4N) dA—-Rozv7 1
70 000665 Washer A ¢ 4
71 009974 Screw(M4-0.7 X 8) xRy 2
72
73 009994 Screw(M3-05 x 8) Exry 1
74 0060248 Cord Clamp(¢ 5.3-3N) dA—-kRosv7 1
75 1200434 Metal Sensing Switch SR A Y F 1
76 2114073 Switch Holder Ay FIRILE 1
77
78 000002 Spring Washer A7V T Ty v 2
79 1200436 Belt Cover NIV FIR— 1
80 110012 Screw(M4-0.7 X b) S 2
81 1200242 Indicate Lamp Holder BRIVIXT 1
82 1200435 Indicate Lamp =R 1
83 160014 Screw(M3-05 X 3) bxy 1
84 160000 Screw(M3-05 X 3) =% 1
85 1091106 Air Cylinder IF7IIVE 1
86 000623 Gasket Ny F> 4
87 1094026 Elbow Connector(¢ 4-M5}) TIRARY S 2
88 0010019 Universal Elbow(M5) 2= )X—HJLTILR 1
89 0010018 Bamboo Joint(¢ 3.3-M5) Ry THEF 1
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AZ8451-10, 8471-10(2)
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AZ8451-10, 8471-10 EXCLUSIVE PARTS(2)
O

yITEFLERERER) 2D

RefNo  Parts No. Description m Amt. Req
1 1091013 Air Cylinder IZvIvy 1
2 0010263 Connector({¢ 6-PT1/8) ORI 2
3 0010017 Bamboo Joint(¢ 4.4-M5) Ny T#F 1
4 000623 Gasket IRy F> 5
5 0010416 Quick Valve(M5) A4y INILT 1
6 1094060 Connector(¢ 4-M5) aAxT4 3
7 0010055 Connector(¢ 4-PT1/8) axo5 1
8 1091069 Air Cylinder 7Yy 1
9 000676 Spring Washer ATUT Iy v 1

10 100036 Nut vk 1
11 000022 Nut +Tw ks 1
12 1094026 Elbow Connector(¢ 4-M5) THIRART Y 1
13 0010337 Union Y-Connector(¢ 4) dAZHAVY 1
14 1095005 Speed Controller AE—Rk3d>bO-—-> 2
15

16

17 2114057 Air Pipe TPIRCT 1
18 0010337 Union Y-Connector(¢ 4) dI=A>Y 1
19

20 0010066 Silencer ALY 1
21

22 0010310 Venturi Tube Unit RNy F 2 UEFE) 1
23 0011987 UL Clamp ULo o> 2
24 1096004 Nylon Hose(12 x 18 x 1500mm) FArOrmkR—2X 1
25 0010290 Connector{¢ 6-PT1/8) xR0 5 1
26 1249214 Control Box(Lower), C. Set 2 HIfAR Y 7 Z(T)(E 2) 1
27 1090245 Solenoid Valve, C. Set B (R) 1
28 1090187 Manifold NZT7AILE 1
29 1090242 Solenoid Valve ESX 4
30 110089 Screw(M4-0.7 x 35) xRy 2
31 000644 Spring Washer ATV T Ty v 2
32 000665 [000538] Washer A o 2
33 0010119 Blank Plug X575 0 3
34 0010278 Plug 729 1
35 1097007 Silencer ALY 2
36 0010266 Elbow Connector(¢ 6-PT1/8) TIILRIART Y 1
37 0010267 Elbow Connector(¢ 6-PT1/4) TIILRARTH 1
38 009973 Screw(M5-0.8 x 10) kxy 2
39

40 1090020 Solenoid Valve(2 Port) BREFAF(2 A0) 1
41 0010264 Connector(¢ 6-PT1/4) AR S 1
42 0010289 T-Connector(¢ 6-PT1/4) TaAxV% 1
43 1097009 Regulator L¥al—% 1
44

45 110012 Screw(M4-0.7 x 5) =) 2
46 1094062 Elbow Connector(RC1/4-R1/4) I)LRARY S 1
47 0010108 Hose Union(¢ 8-PT1/4) R—A1ZAY 1
48 1096029 Air Tube(2.5 X 4mm) IFFa—7 -
49 1096030 Air Tube(4 X 6mm) IF7Fa—7 -
50 000538 ¢ Washer AR 2

AZ8451



26

AZ8451-10, 8471-10(3)
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AZ8451-10, 8471-10 EXCLUSIVE PARTS(3)

HITEFILEEBRE) 20

RefNo  Parts No. Description m Amt. Req
1 2114109 Tape Guide{Upper) F—7H1 R(L) 1
2 110012 Screw(M4-0.7 X 5} Exy 2
3 0033738 Tape Guide Tube F—7xT 1
4 2114110 Fixing Plate(Rear) E TR () 1
5 110041 Screw(M4-0.7 X 8) kxy 4
6 2114111 Fixing Plate(Middle) B E R () 1
7 000665 Washer A 2
8 2114124 Clamp Lever 9o 7LIN— 1
9 001123 Washer A 2

10 2114113 Cylinder Bracket TYUVETE 1
11 110049 Screw(M4-0.7 X 10) = 2
12 1091105 Air Cylinder TFIVVE 1
13 009890 Screw(M5-0.8 x 35) Exry 2
14 000600 Spring Washer - ATV Ty oy 2
15 000011 Nut ;v bk 1
16 009923 Screw(M6-1 x 25) xRy 1
17 009799 Screw(M3-0.5 x 25) jI== 2
18 000002 Spring Washer ATV TTv oy 2
19 2114112 Fixing Plate(Front) ElxEHx (&) 1
20 110036 Screw(M3-0.5 X 6.5) IERY 2
21 000014 Washer A 4
22-1 2117058 Presser Foot, C. Set(04) T (M) 1
22-2 2117055 Presser Foot, C. Set(O5) T (18) 1
23 2117043 Presser Foot(Upper) (L) 1
24 110004 Screw(M35-0.6 X 8) b=y 1
25-1 2117059 Presser Foot(Lower)(O4) FI(T) 1
25-2 2117042 Presser Foot{lL.ower)(O5) I (T) 1
26 004136 Screw(1/8-44 X 2.7) ERY 1
27 2117044 Tape Guide(Front) HIF—7H1 R(ED 1
28 2117054 Tape Guide(Inner) BITTF—7HA R(P) 1
29 001230 Screw(3/32-56 x 3.8) Exy 6
30 2107219 Thread Chain Guide EERAAR 1
31 004237 Screw(3/32-56 X 1.7) Exy 1
32 2117056 Presser Foot, C. Set(Y5) I (f8) 1
33 2117057 Presser Foot(Lower)(Y5) HI(T) 1
34 2109130 Needle Clamp(Y) 1k X 1
35 003637 Screw(1/8-44 x 25) kxy 2
36 2118014 Stitch Plate(Y5) ik 1
37-1 2119303 Upper Looper(for Needle Size #7~10) EN—R(EHEF#7~10H) 1
37-2 2119304 Upper Looper(for Needie Size #11~14)  EIL—/Y#HEF #11~14 ) 1
38 2110310 Lower Knife Holder TXZXE 1
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AZ8471-10 EXCLUSIVE PARTS(4)
S e S e e

HITEFIGABRG) 27

RefNo  Parts No. Description m A Amt. Req
] 2114068 Thread Tension Release, C. Set HREAKEB () 1
2 0033806 Thread Tension Spring Cap{G) FRATFARF vy 7 (L 4
3 0033890 Tension Spring Bushing HRETFFH v AU X 4
4 0024157 Tension Spring{Needle & Looper Thread)  SREF/NR (B, JL—/UR) 4
5 0033807 Thread Tension Spring Retainer(G) FATFNEF vy T (THR) 4
6 000286 Felt(G) 7 L bR 8
7 0031111 Tension Disc FERFI 16
8 007904 Tension Post(11/64-40 x 85) HREAFIE 4
9 0036853 Tension Disc Eyelet FAFEKRE 2

10 0023185 Tension Release Plate Holder RIEXE 1
11 2101330 Thread Tension Release Plate RIEAR 1
12 1260032 Connecting Pin Plate BREE VIR 1
13 004353 Screw(9/64-40 X 7) Exy 2
14 000009 Nut +Fwvk 1
15 000600 Spring Washer ATV T Ty oy 1
16 000669 Washer vy 1
17 0014539 Connecting Pin EiEEy 1
18 0010283 Y-Knuckle YFuoIb 1
19 0080714 Collar(34 x 9 x 6.4mm) - 1
20 003637 Screw(1/8-44 x 2.5) =S 1
21 1091016 Air Cylinder IFZIIVE 1
21-1 000015 Nut(M4) Fwvhk 1
22 000623 Gasket Ry Fy 2
23 1094026 L-Joint{¢ 4-Mb) Lk 1
24 1094060 Joint(¢ 4-Mb) b= 1
25 2101328 Thread Tension Release Plate Guide H#IBXIRAC R 1
26 009746 Screw(M4-0.7 x 8) =S 1
27 000015 Nut Fv 1
28 0020103 Tension Spring(Needle Thread) RBFINK(ER) 1
29 0020101 Tension Disc Eyelet AFARE 6
30 000496 Spacer ANR—Y 4
31 0032971 Tension Spring (Needle Thread) FREFINR(EHR) 1
32 0024084 Thread Tension Spring Cap(W) HRBFINRF v S (ENB) 4
33 0024083 Tension Spring Bushing HRFFF v EIVIEX 4
34 0024156 Tension Spring(Needle Thread) FRFF/INR(ER) 1
35 0020118 Thread Tension Spring Retainer(W) HRAFNREF vy 7(THA) 4
36 000178 Felt{(W)(2.5mm) 7 )LNA) 4
37 000177 Felt(W)(1.0mm) 7 x)LNA) 4
38 007903 Tension Post(11/64-40 X 85) HRBFE 2
39 1096029 Air Tube(25 X 4mm) IFFa—7 -
40 0032952 Tension Spring(Looper Thread) FIAFINRRUL—ILR) 1
41 180055 Tension Post(M4-0.7 X 12.5) TR 2

(7F) Ref. No. 21 OFWHBICEFy FHEENTHET,
Note: The part of Ref. No. 21 includes Nut.
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K2 DEVICE K2 %8 28
]
RefNo  Parts No. Description m % Amt. Req
1 2119900 K2 Device, Complete Set K 2 Z&(#8) 1
2 2111050 Suction Pipe, Complete Set RIAE (fH) 1
3 2111051 Suction Pipe A E A 1
4 310017 Oil Wick(String)(No.2-300mm) SHES () 1
5 000755 Oil Wick Pin EXEY 1
6 2111063 Suction Pipe Cover BIAE S/ — 1
7 004237 Screw(3/32-56 x 1.7) =% 1
8 004404 Screw(3/32-56 x 5.1) Exy 2
9 2111055 Upper Trimming Knife X 1
10 004131 Screw(1/8-44 X 6) =87 1
11 004139 Screw(3/32-56 X 3) bExy 2
12 2111059 Holder Pin XEEY 1
13 2111056 Lower Trimming Knife TH 1
14 004236 Screw(3/32-56 X 4.2) bxy 1
15 2111057 Lower Trimming Knife Driving Plate T X 5REHK 1
16 2111062 Spring Sleeve TANRRZY—~T 1
17 2111061 Spring A3 1
18 2111066 Spring Protect Washer TRINRT v 2y 1
19 2111060 Washer Ty 1
20 2111067 Air Shield Rubber BRI T A 1
21 001202 [007623] Screw(9/64-44 X 6.6)[9/64-40 x 53} 1ERY 2
22 2111058 Lower Trimming Knife Guide Holder TXH-1 K& 1
23 110068 Screw(M4-0.7 X 8) Exy 1
24 2101011 Lower Trimming Knife Guide TRAAAR 1
25 270001 Screw(1/8-44 X 3) xRy 1
26 0021451 Suction Power Control Tube, C. Set &5 HFARE () 1
27 0021457 Suction Power Control Tube(inner) B5 HFEEE 1
28 0021456 Suction Power Control Tube W5 HREE 1
29 001892 Screw(1/8-44 X 2.9) xRy 1
30 0021450 Air Hose(12 x 16 X 50mm) I7R—R 1

AZ8451



29

EXTRA PARTS(1)

AZ8451-03, 04, 05

AZ8451-05 (Tape width 12 ~ 23mm)

1-1
1-2
1-3

12—%
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EXTRA PARTS(1)

RefNo  Parts No. Description m B Amt. Req
1-1 2117040 Presser Foot, C. Set(O3) I (R) 1
1-2 2117035 Presser Foot, C. Set(0O4) I 1
1-3 2117025 Presser Foot, C. Set(O5) I (48) 1
2 0024100 Presser Foot Hinge Breyy 1
3 004351 Screw(9/64-40 X 7) kxy 1
4-1 2117041 Presser Foot(Lower)(O3) BI(T) 1
4-2 2117026 Presser Fooi(Lower){O4}(0O5) I(T) 1
5 2117029 Tape Guide(Inner) WIF—7H4 R(#) 1.
6 2117028 Tape Guide(Front) BMITSF—7HA4 NED 1
7 001230 Screw(3/32-56 x 5.1) jl = 4
8-1 2117039 Presser Foot Stitch Tongue(O3) n 1
8-2 2110736 Presser Foot Stitch Tongue(O4) i 1
8-3 2117027 Presser Foot Stitch Tongue(O5) Jine 1
9 2107644 Hinge Spring I EIVAN=S 1

10 005036 Screw(1/8-44 X 5.6) Exy 1
11 2107219 Thread Chain Guide TR R

12 004237 Screw(3/32-56 X 1.7) Exy

13 2117024 Presser Foot, C. Set(05)(Tape width 12~23mm) 3 I (#H)(7— 7i& 12 ~ 23mm)

14 2117031 Presser Foot(Lower)(O3) HI(T)

15 2117030 Tape Guide(Front) HIF—7H1 RED

16 000444 Washer A 4

17-1 2117066

Presser Foot, C. Set(O4)(Tape width 12~23mm)

HIFEE)T—IE12~23mm)

17-2 2117064

Presser Foot, C. Set(O5)(Tape width 12~23mm)

HIFEE)(Z—7@12~23mm)

—_—| | | | | | ] | ] — ] —

18 2117043 Presser Foot(Upper) WI(L)

19 110004 Screw(M35-0.6 X 8) Exy

20 004136 Screw(1/8-44 x 2.7) kxy

21-1 2117067 Presser Foot(Lower)(04) BI(T) 1
21-2 2117065 Presser Foot({Lower)(O5) I 1
22 001230 Screw(3/32-56 x 5.1) Exy 6
23 2117054 Tape Guide(Inner) WILF—7H414 R(F) 1
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EXTRA PARTS(2)

AZ8411-Y5, Y6

AZ8471-Y5 (Tape width 12 ~ 23mm)

1-1
1-2

12—%

14

17 19
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EXTRA PARTS(2)

RiEERm (2)

30

RefNo  Parts No. Description m B Amt. Req
1-1 2117038 Presser Foot, C. Set(Y5) 1 (fR) 1
1-2 2117033 Presser Foot, C. Set(Y6) HIH) 1
2 0024100 Presser Foot Hinge Breyy 1
3 004351 Screw(9/64-40 X 7) =8 1
4-1 2117026 Presser Foot(Lower)(Y5) BI(T) 1
4.2 2117032 Presser Foot(Lower)(Y6) HI(TF) 1
5 2117029 Tape Guide(inner) BITF—TH4 R(H) 1
6 2117028 Tape Guide(Front) HITTF—7H1 K8 1
7 001230 Screw(3/32-56 x 5.1) kxy 4
8-1 2117037 Presser Foot Stitch Tongue(Y5) n 1
8-2 2117034 Presser Foot Stitch Tongue(Y8) N 1
9 2107644 Hinge Spring By IRz 1

10 005036 Screw(1/8-44 x 5.6) ExY 1
11 2107219 Thread Chain Guide EBACR 1
12 004237 Screw(3/32-56 X 1.7) Fxry 1
13 000444 Washer Tyy 1
14 2117053 Presser Foot, C. Set(Y5)(Tape width 12~23mm} #L{ER)(—7M& 12 ~23mm) 1
15 2117031 Presser Foot(Lower) HI(T) 1
16 2117030 Tape Guide(Front) HILF—7HA RED 1
17 2117072 Presser Foot, C. Set{Y5)(Tape width 12~23mm) #Z#E(T— 7@ 12 ~23mm) 1
18 2117043 Presser Foot(Upper) HI(E) 1
19 110004 Screw(M35-06 X 8) xRy 1
20 004136 Screw(1/8-44 x 2.7) Xy 1
21 2117073 Presser Foot(Lower)(Y5) HI(T) 1
22 001230 Screw(3/32-56 X 5.1} rxy 6
23 2117054 Tape Guide(Inner) HILF—T7HA1 R(F) 1
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EXTRA PARTS(3) ST IR 5 (3) 31
[ |

RefNo  Parts No. Description m A Amt. Req
1 2114071 Cloth Plate, C. Set(for Overedging) IO 7L— b (#) (HEER) 1
2 2114069 Cloth Plate{for Overedging) JORTL— s (HbHER) 1
3 2110032 Cloth Plate Hinge JOX7L—kEVY 1
4 120006 Screw(M6-1 X 12) =3 2
5 2100011 Cloth Plate Eccentric Bushing IxEyTvya 1
6 160001 Screw(M4-0.7 x 4) =87 1
7 2100012 Collar(4 x 9 X 6mm) HZ— 1
8 003637 Screw(1/8-44 X 2.5) Exy 1
9 2110054 Spring IR 1

10 006202 Screw{M4-0.7 X 6) Exy 2
11 2110055 Cloth Plate Rubber Cushion JOXTL—2o 0 1
12 100001 Lock Nut OvoF+vhk 1
13 110035 Screw(M4-0.7 x 10) ERY 1
14 2110684 Timing Gauge BAZVTT—=Y 1
15 2119010 Differential Feed Dog BIEY 1
16 2119008 Main Feed Dog HxE 1
17 2119019 Differential Feed Dog By 1
18 2119017 Main Feed Dog #mxE 1
19-1 2119307 Upper Spreader{for Needle Size #7~10) EX /L& #&BEF#7~10/A) 1
19-2 2119308 Upper Spreader(for Needle Size #11~14) EX 7L #&\EF#11~14F) 1
20 2119325 Lower Looper(Note) TIL—IRGE) 1
21-1 2118026 Stitch Plate(O4)(Note) #HR () 1
21-2 2118027 Stitch Plate(O5)(Note) #H1R (GF) 1
22 2114075 Elastic Tape(Short) F—=7HA1 R(HE) 1

(FE)BHE/e—2 Xy X2ELbD,
Note: Coated electroplated coatings of chromium.
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RefNo  Parts No. Description m A Amt. Req
1 2150212 [2100381] Belt Cover NIV FIR— 1
2 110015 Screw(M4-0.7 X 25) Exy 2
3 2150213 [2100382] Supplementary Belt Cover ~NJU B X — 1
4 110013 Screw(M4-0.7 x 8) Fxy 2
5 2110680 Supporting Board SR 1
6 000070 Hanging Nut mYUFvhk 4
7 009861 Hanging Bolt(Semi-submerged) BYUMRIL S EEER) 4
8 2101450 Spacer(15mm) SURANR—Y 4
9 2101451 Spacer(5mm)(See the below) BURAR—Y(TLER) 4

10 0020064 Supporting Board Rubber Cushion ZORITLEE 8
11 000162 Washer(Semi-submerged) 7w e (L) 4
12 000016 Nut(Semi-submerged) + v b EFEER) 8
13 2110682 Chute(Upper) Ta—hE) 1
14 005624 Screw(M4-0.7 x 10) xRy 2
15 2110683 Chute(Lower) a—K(F) 1
16 004127 Screw({M4-0.7 X 6) xRy 4
17 000665 Washer Tvy 4
18 000015 Nut pab A 4
19 0020078 dler, C. Set(for Left Footing Pedal) (Extra Parts) 77 K5 () (& ER) 1
20 0020077 Idler Support 71 R ZERAR 1
21 009992 Screw(M4-0.7 x 10) xRy 2
22 0020076 Idler FARZ 1
23 009995 Screw(M3-05 X 5) Exy 2
24 2111124 Chip Guide(for RS Device)(Extra Parts)¥IE A1 K (1 EMR) 1
25 004127 Screw(M4-0.7 X 6) kxy 2
26 001123 Washer Tvy 2
27 000022 Nut +Fv bk 2
28 2110681 Chip Receiver BT 1
29 350007 Wood Screw(¢ 3.5 % 16) ARy 2
30 9620694 Thread Stand, C. Set(4Spool Type) RILE (FH) (4 &5 A) 1

(HE)T— 7V DOEZ 45mm DRFIIARE
Note: Not necessary when the thickness of Table is 45mm.
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WARNING LABEL EH X)L

i}
Bii
—
il

()
>
[me
—_
o
=

LABEL Parts No. Description
NL s AL
390220 |SAFETY INSTRUCTON LABEL
7
v
%
Thzzrz= COn/-ERIBLER.
A DANGER BRAA v TF =018,
5/ THBRITAHIE, DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HGHVOLTAGE
turn off power N
supply and wait BETENL
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
T—AINL
ROTATINGDIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
EERATRER L
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TOEYES
390147 | BELT COVER: DO NOT INSERT FINGERS
THEE
CAUTION HIREESNIL
GCAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID

—ta s, &
Sate N

AZB8451
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AZ8451T Class LIST of MAIN SPARE PARTS(EZ&Y X 1)

Main Parts
&
& . = \ S50
0 Q )7 J
Needle Presser Presser Presser Thread
Clamp Foot, Foot Foot Chain
C. Set (Upper) (Lower) Guide
Models $11E A BRI (k) HI(F) ZEBRIAF
AZ8451-03DF/K2/MA 2129106 2117068 2117043 2117069 2107219
AZ8451-03DF-4/K2/MA v " ” " o
AZ8451-04DF/K2/MA " 2117062 ” 2117063 o
AZ8451-04DF-F/K2/MA v ” ” " o
AZ8451-04DF-10/K2/MA o 2117058 " 2117059 ”
AZ8451-05DF/K2/MA ” 2117060 " 2117061 ”
AZ8451-05DF-10/K2/MA ” 2117055 " 2117042 "
AZ8471-Y5DF/K2/MA 2109130 2117074 2117043 2117075 2107219
AZ8471-Y5DF-10/K2/MA ” 2117056 " 2117057 "
AZ8471-Y6DF/K2/MA ” 2117076 " 2117077 "

AZ8451
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oo

%y

<

o

()
\\\/
Stitch Differential Main Auxiliary Upper Lower
Plate Feed Dog Feed Dog Feed Dog Looper Looper
g HilE " EReA)) INE FIL—sx TIJL—/%
2119301
2118017 2119002 2119000 2119015 2119302 2119324
2118030 ” ” ” 2119307 2119325
” 1 r” 2119301
2118009 2119302 2119324
21 .I 8007 7 ” n” V{4 n
2119303
2118014 2119002 2119000 2119015 2119304 2119324
2118008 2119016 ” ” " i
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AZ8451 Page = 1
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weight{g)
000002 3 27 000286 22 6 000665 32 17
000002 14 17 000286 27 6 000669 11 4
000002 15 77 000334 15 39 000669 15 47
000002 24 78 000334 16 11 000669 22 16
000002 26 18 000340. 15 9 000669 24 57
000009 15 48 000340 24 9 000669 27 16
000009 17 12 000392 13 31 000676 19 9
000008 22 14 000426 17 17 000676 25 9
000002 24 58 000426 17 18 000687 10 15
000009 27 14 000429 18 5 000687 15 64
000010 15 38 000444 1 41 000687 24 24
000010 24 29 . 000444 29 16 000726 1 43
000011 26 15 000444 30 13 000755 6 43
000014 3 26 000456 13 15 000755 28 5
000014 4 32 .~ 000488 14 18 000779 1 22
000014 15 5 000496 22 30 000779 9 28
000014 15 28 000496 27 30 000779 17 13
000014 16 4 000526 5 26 000930 13 35
000014 20 29 000528 11 9
000014 24 5 000532 7 14 001095 4 26
000014 24 47 000538 19 50 001123 20 11
000014 26 21 000538 20 7 001123 26 9
000015 16 20 000538 25 50 001123 32 26
000015 20 34 000561 11 8 001202 28 21
000015 22 27 000567 13 5 001203 2 20
000015 22 21-1 Q00600 22 15 001208 15 12
000015 23 17 000600 26 14 001228 4 22
000015 27 27 000600 27 15 001230 8 51
000015 27 21-1 - 000621 15 46 001230 21 13
000015 32 18 000621 24 55 001230 26 29
000016 18 6 000623 15 83 ‘ 001230 29 7
000016 32 12 000623 192 4 001230 29 22
000022 19 11 000623 22 22 001230 30 7
000022 20 21 000623 24 86 001230 30 22
000022 25 11 000623 25 4 001331 1 40
000022 32 27 000623 27 22 001435 16 12
000070 18 3 000629 9 23 001448 17 16
000070 32 6 000644 15 42 001459 15 18
000144 20 55 000644 19 31 001459 24 32
000162 32 11 000644 20 33 001892 28 29
000177 4 7 000644 24 51
000177 22 37 000644 25 31 003636 5 25
000177 27 37 000665 3 30 003637 1 24
000178 4 5 000665 15 59 003637 2 13
000178 22 36 000665 19 32 003637 6 24
000178 27 36 000665 24 70 003637 8 38
000180 20 27 000665 25 32 003637 12 27

21 15

000240 4 46 000665 26 7 003637
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AZ8451 Page =2
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g)
003637 22 20 006192 15 45 009974 3 25
003637 23 9 006192 24 54 009974 15 60
003637 26 35 006202 15 54 009974 17 7
003637 27 20 006202 20 8 009974 24 71
003637 31 8 006202 24 63 009992 32 21

006202 31 10 009993 14 13
004096 8 43 006209 14 2 009994 15 72
004127 32 16 006219 14 24 009994 24 73
004127 32 25 006227 20 47 009995 14 16
004131 28 10 006434 20 17 009995 16 3
004136 8 47 006910 16 24 009995 20 25
004136 21 7 009995 32 23
004136 26 26 007619 4 42
004136 29 20 007627 15 3 0010017 19 3
004136 30 20 007627 24 3 0010017 25 3
004139 28 11 007903 22 38 0010018 15 86
004155 15 24 007903 27 38 0010018 24 89
004155 24 41 007904 22 8 0010019 15 85
004187 15 31 007904 27 8 0010019 24 88
004236 28 14 0010055 19 7
004237 8 53 009160 15 10 0010055 25 7
004237 21 10 009160 24 8 0010066 25 20
004237 26 31 009604 12 23 0010108 19 47
004237 28 7 009745 15 33 0010108 25 47
004237 29 12 009745 24 21 0010119 19 33
004237 30 12 009746 15 51 0010119 25 33
004265 4 8 009746 22 26 0010263 19 2
004312 7 17 009746 24 61 0010263 25 2
004351 29 3 009746 27 26 0010264 19 41
004351 30 3 ‘ 009748 15 41 0010264 25 41
004353 22 13 009748 24 50 0010266 19 36
004353 27 13 009779 8 7 0010266 25 36
004358 1 37 009779 10 17 0010267 19 37
004404 6 30 009779 15 4 0010267 25 37
004404 28 8 009779 24 4 0010278 19 34
004406 15 36 009791 24 17 0010278 25 34
004406 24 26 009799 3 28 0010283 22 18
004440 16 9 009799 26 17 0010283 27 18

009861 32 7 0010289 19 42
005036 29 10 009884 16 18 0010289 25 42
005036 30 10 009890 26 13 0010290 19 25
005043 6 28 009904 15 44 0010290 25 25
005075 1 18 009904 24 53 0010310 19 22
005148 17 15 009923 26 16 0010310 25 22
005345 6 26 009957 16 7 0010337 19 13
005624 32 14 009957 20 30 0010337 25 13
005650 8 25 009973 19 38 0010337 25 18

009973 25 38 0010416 19 b
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AZ845]1 Page =3
Parts No. PageNo. RefNo. Weightlg) ~ Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weight(g)
0010416 25 b 0033890 22 3
0023185 22 10 0033890 27 3
0011105 20 49 0023185 27 10 0033935 16 10
0011114 20 35 0023393 2 6 0033937 16 13
0011115 20 37 0033938 16 14
0011118 20 40 0024083 4 2
0011987 19 23 0024083 22 33 0034505 15 17
0011987 25 23 0024083 27 33 0034505 24 31
0024084 4 1
0012029 14 25 0024084 22 32 0035719 14 15
0012030 14 26 0024084 27 32 0035722 14 14
0024085 2 21 0035722 14 20
0014539 22 17 0024095 2 24 0035760 16 8
0014539 27 17 0024100 29 2 0035761 16 2
0024100 30 2
0020004 1 1 0024156 4 3 0036133 3 29
0020005 1 2 0024156 22 34 0036518 14 3
0020014 2 17 0024156 27 34 0036853 22 9
0020053 1 16 0024157 4 15 0036853 27 9
0020064 32 10 0024157 22 4 0036909 16 15
0020076 32 22 0024157 27 4
0020077 32 20 0024446 2 19 0060248 3 23
0020078 32 19 0060248 15 73
0020101 4 10 0026418 12 26 0060248 20 45
0020101 22 29 0060248 24 74
0020101 27 29 0031111 4 6
0020103 22 28 0031111 22 7 - 0063064 12 9
0020103 27 28 0031111 27 7 0063612 15 58
0020118 4 4 0031831 13 9 0063612 24 69
0020118 22 35
0020118 27 35 0032425 4 24 0068079 6 46
0020137 T 17 0032646 12 22
0020350 11 3 0032684 4 34 0080714 22 19
0020376 15 11 0032684 5 24 0080714 27 19
0020376 24 40 0032952 22 40
0020496 7 13 0032952 27 40 0090846 4 25
0020538 13 27 0032962 4 14
0032971 22 31 0091172 20 18
0021015 8 42 0032971 27 31 0091173 20 16
0021124 4 43
0021450 28 30 0033024 3 14 0092232 16 23
0021451 28 26 0033024 14 27
0021456 28 28 0033738 3 22 0094201 15 53
0021457 28 27 0033738 26 3 0094201 24 62
0033806 22 2 0094491 16 5
0022215 4 48 0033806 27 2
0022215 15 63 0033807 22 b5 0095027 20 39
0022215 24 66 0033807 27 b5



INDEX

AZ8451 Page =4
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g)
100000 11 7 110013 6 34 120006 10 5
100001 2 15 110013 14 22 120006 31 4
100001 8 15 110013 20 20 120008 9 9
100001 31 12 110013 32 4 120008 10 9
100007 8 2 110015 32 2 120010 8 22
100020 8 27 110016 1 4 120011 10 12
100036 25 10 110016 13 4 120011 11 24
100038 16 22 110017 11 5 120013 9 5
110022 6 44 120013 11 15
110001 3 4 110023 24 23 120013 12 21
110002 4 33 110026 1 45 120017 1 46
110002 7 27 110029 4 20 120020 1 7
110002 11 27 110033 20 51 120024 15 56
110002 15 29 110035 3 18 120049 6 2
110002 24 48 110035 4 30 120049 7 2
110003 2 27 110035 7 12 120049 9 2
110003 7 24 110035 12 38 120049 10 2
110004 7 15 110035 31 13
110004 8 46 110036 5 15 130002 12 36
110004 10 14 110036 26 20 130010 4 11
110004 12 40 110041 12 17 130010 23 12
110004 21 6 110041 26 5 130016 9 14
110004 26 24 110043 24 65
110004 29 19 110045 13 23 140000 11 36
110004 30 19 110045 . 20 32 140001 11 33
110005 1 26 110049 T 21 140003 6 14
110006 6 20 110049 2 29 140004 9 18
110009 4 28 110049 26 11
110009 9 30 110050 1 32 150001 2 30
110009 10 19 110052 12 42 150003 1 30
110009 11 2 110053 13 28
- 110010 8 16 110054 2 4 160000 1 29
110012 1 13 110065 8 29 160000 15 14
110012 2 8 110068 23 4 ' 160000 24 15
110012 3 9 110068 28 23 160000 24 84
110012 4 47 110070 12 49 160001 5 4
110012 8 10 110077 17 4 160001 7 20
110012 14 5 110077 18 9 160001 8 31
110012 15 81 110089 19 30 160001 11 13
110012 19 45 110089 25 30 160001 12 30
110012 20 15 110094 20 56 160001 13 3
110012 24 80 110094 23 20 160001 15 15
110012 25 45 110106 14 10 160001 15 50
110012 26 2 110118 17 10 160001 20 44
110013 2 2 160001 24 34
110013 3 6 120005 20 10 160001 31 6
110013 3 31 120006 6 6 160002 6 4
110013 4 17 120006 7 6 160002 7 4
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Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
160002 9 21 300031 16 21 1066025 16 16
160003 6 8 300031 16 25 1066140 20 28
160003 7 8 300033 16 19
160003 12 2 300032 15 61 1070170 18 11
160007 5 2 300039 24 56 1070178 18
160007 5 9 - 300043 1 47 1070179 18  7-1
160007 8 33 300100 17 11 1070180 18 7-2
160007 12 19
160014 24 83 310009 5 28 1090020 19 40
160016 6 18 310013 6 17 1090020 25 40
160027 5 16 310017 28 4 1090187 19 28
160034 20 26 310018 6 36 1090187 25 28
160037 20 42 310019 6 42 1090242 192 29
310021 5 29 1000242 25 29
170000 8 13 310023 13 18 1090245 19 27
170014 12 45 310024 13 34 1090245 25 27
170039 23 14 310029 12 3]
310065 9 25 1091013 19 1
180001 8 8 310070 4 45 1091013 25 1
180002 12 7 310089 9 20 1091016 22 21
180003 12 3 310090 13 17 10921016 27 21
180012 24 30 1091056 15 82
180022 15 34 320005 13 25 1091068 19 8
180022 24 36 320008 13 11 1091069 25 8
180025 14 9 320012 13 6 1091105 26 12
1091106 24 85
190001 11 6 330006 6 11
190003 8 1 330007 13 26 1094026 15 84
190015 3 19 330007 15 62 1094026 19 12
190016 4 13 330007 24 67 1094026 22 23
190050 18 4 330008 3 20 1094026 24 87
120055 22 41 1094026 25 12
190055 27 41 340011 7 22 1094026 27 23
340012 11 17 1094060 19 ©6
210009 9 27 1094060 22 24
350007 32 29 1094060 25 6
270001 28 25 1094060 27 24
270002 15 8 390000 2 16 1094062 19 46
270009 24 28 390153 2 36 1094062 25 46
300000 11 32 1057160 17 3 1095005 19 14
300000 23 15 1057161 18 10 1095005 25 14
300005 8 21
300008 6 13 1064075 15 40 1096004 19 24
300008 9 17 1064075 24 49 1096004 25 24
300009 9 8 1064077 20 31 1096029 19 48
300009 10 8 1066022 16 6 1096029 22 39
300011 1 8 1066024 16 17 1096029 25 48
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1096029
1096030
1096030

1097007
1097007
1097009
1097009

1200242
1200242
1200377
1200378
1200420
1200421
1200422
1200423
1200424
1200427
1200428
1200431
1200432
1200433
1200434
1200434
1200435
1200435
1200436
1200436
1200437
1200441
1200442
1200443
1200444
1200445
1200447

1249211
1249212
1249214
1249214
1252038
1253235

1260000
1260032

27
19
25

19
25
19
25

15
24
14
14
17
17
17
17
17
18
18
14
14
14
15
24
15
24
15
24
14
18
18
18
18
18
18

17
18
19
25

14
22

39
49
49

35
35
43
43

79
81

7
11

o1
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44

24

23
12

1260032

1280108
1280120
1280121
1280122
1280127
1280130
1280131
1280132
1280157
1280159
1280201
1280202
1280203
1280204
1280205
1280206
1280207
1280208
1280209
1280210
1280211
1280212
1280213
1280214

21000711

2100012
2100017
2100018
2100019
2100020
2100022
2100024
2100032
2100039
2100048
2100049
2100053
2100069
2100070
2100071

2100088
2100104
2100111

2100117
2100134

27

20
20
20
20
20
20
20
20
20
20
20
20
20
20
20
20
20
20
20
20
20
20
20
20
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2100136
2100137
2100138
2100140
2100142
2100143
2100144
2100161

2100162
2100764
2100165
2100173
2100176
2100179
2100181

2100184
2100186
2100187
2100195
2100205
2100215
2100215
2100218
2100244
2100249
2100255
2100267
2100272
2100283
2100288
2100298
2100363
2100364
2100365
2100519
2100520
2100523
2100524
2100525
2100526
2100579
2100580
2100592
2100655
2100750
2100751

2100752
2100753
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12
7
15
19
30
7
3
7
5
11
10
3
16
28
3
9
12
11
14
7
1
1
6
35
31
29
12
33
34
18
29
2
10
1
21
18
33
32
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2100754
2100755
2100756
2100861
2100875
2100877
2100892
2100895
2100896
2100922

2101011

2101044
2101116
2101124
2101328
2101328
2101330
2101330
2101450
2101451

2107219
2107219
2107219
2107219
2107219
2107644
2107644

2109130
2109130

2110001
2110002
2110004
2110005
2110006
2110010
2110011
2110012
2110013
2110014
2110016
2110018
2110019
2110020
2110021

23
23
23
3
1
12
9
13
13
4

28
2
4

14

22

27

22

27

32

32

8
21
26
29
30
29
30

21
26

1
1
1
1
1
1
1
1
1
1
1
2
2
2
2

2

3
13
12

9
50
24
16
12
44

24
14
49
21
25
25
11
11
8
9

52
9
30
11
11
9
9

14
34

6
11
12
14
15
23
27
28
25
31
19
28
31

1
22

2110023
2110026
2110027
2110032
2110038
2110044
2110054
2110055
2110074
2110075
2110130
2110131

2110183
2110184
2110186
2110187
2110188
2110189
2110191

2110194
2110195
2110196
2110240
2110241

2110242
2110243
2110245
2110246
2110247
2110248
2110249
2110250
2110251

2110252
2110253
2110254
2110255
2110257
2110258
2110259
2110260
2110261

2110263
2110264
2110300
2110302
2110303
2110304

2
3
3
31
1
1
31
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25
5
7
3

10

20
9

11

11

15

27

36
6
5

11

12

13

17
3

39

10

11

18

19

22

23

31

32

34

35

36

37

38
1

10
9

27

33

35

38

39

37

41

32
1

16

19

18

2110305
2110306
2110307
2110308
2110310
2110310
2110350
2110354
2110355
2110356
2110357
2110358
2110358
2110359
2110359
2110360
2110361
2110363
2110364
2110365
2110366
2110367
2110368
2110400
2110401
2110402
2110405
2110408

2110422

2110427
2110428
2110460
2110461
2110462
2110463
2110500
2110501
2110502
2110503
2110504
2110505
2110506
2110507
2110508
2110509
2110510
2110514
2110515

00 0 oo oo

21-2
23
21-1
31
19
38
6
32
34
39
36
35
6
37
8
30
18
17
23
5
7
18
19
4
6
10
13
16
12
22
31
4
10
11
20
22
20
38
39
34
23
25
26
30
28
29
10
11
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2110516
2110517
2110519
21105621
2110523
2110524
2110525
2110526
2110527
2110560
2110561
2110562
2110563
2110564
2110566
2110567
2110568
2110569
2110570
2110572
2110575
2110576
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2114119 15 20 2117058 26 22-1 2119308 31 19-2
2114119 24 35 2117059 26 25-1 2119324 10 13
2114120 24 39 2117060 8 44-3 2119325 21 2
2114121 24 10 2117061 8 48-3 2119325 31 20
2114123 24 14 2117062 8 44-2 2119900 28 1
2114124 26 8 2117063 8 48-2 2119924 15 1
2114125 24 44 2117064 29 17-2 2119925 24 1
2117065 29 21-2
2117024 29 13 2117066 29 17-1 2120024 7 9
2117025 29 1-3 2117067 29 21-1 2120048 8 24
2117026 29 4-2 2117068 8 44-1 2120530 4 35
2117026 30 4-1 2117069 8 48-1 2120531 10 18
2117027 29 8-3 2117072 30 17 2120532 6 45
2117028 8 50 2117073 30 21 2120533 4 31
2117028 21 12 2117074 21 4-1 2120534 9 29
2117028 29 6 2117075 21 8-1 2120535 4 29
2117028 30 6 2117076 21 4-2
2117029 8 49 2117077 21 8-2 2129106 6 22
2117029 21 11 2129415 2 32
2117029 29 b5 2118007 6 25-3
2117029 30 5 2118008 21 16-2 2150026 1 5
2117030 29 15 2118009 6 25-2 2150143 8 19
2117030 30 16 2118014 21 16-1 2150178 9 19
2117031 29 14 2118014 26 36 2150212 32 1
2117031 30 15 2118017 6 25-1 2150213 32 3
2117032 30 4-2 2118026 31 21-1 2151120 14 12
2117033 30 1-2 2118027 31 21-2 2151121 14 8
2117034 30 8-2 2118030 21 1
2117035 29 1-2 2160122 4 16
2117037 30 8-1 2119000 12 39
2117038 30 1-1 2118002 12 46 3100060 13 22
2117039 29 8-1 2119008 31 16 3100061 13 21
2117040 29  1-1 2119010 31 15 3100129 5 8
2117041 29  4-1 2119015 12 41 3100131 5 7
2117042 26 25-2 2119016 21 17 31003292 13 19
2117043 8 45 2119017 31 18 3100345 13 20
2117043 21 5 2119019 31 17 3100370 13 8
2117043 26 23 2119200 6 29
2117043 29 18 2119201 10 16 6209401 1 42
2117043 30 18 2119301 9 26-1
2117044 26 27 2119302 9 26-2 9620694 32 30
2117053 30 14 2119303 21 18-1 9620757 17 14
2117054 26 28 2119303 26 37-1
2117054 29 23 2119304 21 18-2
2117054 30 23 2119304 26 37-2
2117055 2622-2 2119307 21 3-1
2117056 26 32 2119307 31 19-1

2117057 26 33 2119308 21 3-2
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